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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac
MODEL NUMBER: SM-T735

SERIAL NUMBER: R32R2009HKX (Conducted, Original);

R32R2009QPH, R32R2009K5M, R32R300FS7B (Radiated, Original);
R32R200DYSJ, R32R200DY4W (Radiated, Spot-check);

DATE TESTED: 2021-03-16 ~ 2021-04-20(Original);
2021-04-14 ~ 2021-04-22(Spot-check);

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:

V4

y /
Junwhan Lee Hyunsik Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30

FCC ID: ASLSMT735

1.1 INTRODUCTION OF TEST DATA REUSE

This report referenced from the FCC ID: A3BLSMT736B DTS(FCC CFR 47 Part 15C).
And the applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID.

1.2. DIFFERENCE

The FCC ID: ABLSMT735 shares the same enclosure and circuit board as FCC ID:
A3LSMT736B. The WLAN antennas and surrounding circuitry and layout are identical between
these two units for re-used bands.

In SM-T735 model, 5G NR parts are removed from the PCB.

After confirming through preliminary radiated emissions that the performance of the FCC ID:

A3LSMT736B remains representative of FCC ID: A3LSMT735. The test data of FCC ID:
A3LSMT736B being submitted for this application to cover WLAN features.

1.3. SPOT CHECK VERIFICATION DATA

Original model Spot check model
Band Test Item Mode Frequency Test Limit SM-T736B SM-T735 Deviation Remark
FCC ID : A3LSMT736B FCC ID : A3LSMT735

Band Edge 11b 2462 ANT1 2462 MHz 74 dBuV/m 68.09 dBuV/m 52.71 dBuV/m -15.38 dB

RSE 11b 2462 ANT1 4924 MHz 54 dBuV/m 44.20 dBuV/m 44.96 dBuV/m 0.76 dB
Band Edge 11b 2412 ANT2 2412 MHz 74 dBuV/m 69.80 dBuV/m 52.80 dBuV/m -17.00 dB
DTS WLAN RSE 11b 2437 ANT2 4874 MHz 54 dBuV/m 50.86 dBuV/m 40.62 dBuV/m -10.24 dB
(2.4 GHz) Band Edge 11g 2462 ALL 2462 MHz 54 dBuV/m 50.94 dBuV/m 49.57 dBuV/m -137 dB
RSE 11g 2437 ALL 4874 MHz 54 dBuV/m 48.08 dBuV/m 47.55 dBuV/m -0.53 dB

Band Edge 11n HT20 2412 ALL 2412 MHz 54 dBuV/m 51.17 dBuV/m 50.82 dBuV/m -0.35 dB

RSE 11n HT20 2457 ALL 4914 MHz 54 dBuV/m 45.27 dBuV/m 38.08 dBuv/m -7.19.dB

Comparison of two models, upper deviation is within 3dB range and all test results are under
FCC technical limits.
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REPORT NO: 4789867746-E3V2

FCC ID: ASLSMT735

DATE: 2021-04-30

1.4. REFERENCE DETAIL
Reference application that contains the re-used reference data.
Equipment | Reference Application Reference Reuse Report Title /
Class FCC ID Type Test report (EMC/RFX) | Section
Original FCC Report
PCB A3LSMT736B 9 4789841420-E2 EMC WWAN/
Grant X
All sections
Report
DTS[b,g,n]
4789841420-E3 EMC WLAN/
- All sections
DTS A3LSMT736B Original
Grant
FCC Report
4789841420-E4 EMC BLE/
All sections
Original FCC Report
DSS A3LSMT736B 9 4789841420-E5 EMC BT/
Grant .
All sections
FCC Report
Original UNII[a,n,ac]
NII A3LSMT736B Grant 4789841420-E6 EMC WLAN/
All sections
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REPORT NO: 4789867746-E3V2
FCC ID: ASLSMT735

DATE: 2021-04-30

2. TEST METHODOLOGY

FCC CFR 47 Part 2.
FCC CFR 47 Part 15.

ANSI C63.10-2013.

ourwWNE

KDB 558074 D01 DTS Meas Guidance v05r02.
KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 484596 D01 Referencing Test Data vO1

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the

test results sections.

218 Maeyeong-ro

]

Chamber 1

X] Chamber 2

X] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY

4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.01dB
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in IEC Guide
115:2007.
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FCC ID: ASLSMT735

5. EQUIPMENT UNDER TEST

5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac.
This test report addresses the DTS (WLAN) operational mode.

WiFi operating mode

Frequency rage Mode ANT 1 ANT 2
802.11b SISO TX/RX TX/RX
2.4GHz 802.11g MIMO TX/RX
(2412 MHz ~ 2472 MHz) =0
802.11n(HT20) MIMO TX/RX

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Range Mode [dBm] [mW]
[MHZ] ANT1 ANT2 ANT1 ANT?2

802.11b SISO 17.90 18.34 61.66 68.23

2412 - 2472 802.11g MIMO 21.11 129.12

802.11n(HT20) MIMO 19.87 97.05
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5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with ANT 1’s maximum gain of -1.71 dBi and

ANT 2’s maximum gain of -3.31 dBi

“WiFil” and “WiFi2” as indicated in antenna specification are written as ANT1 and ANT2 in this
report.

5.4. TESTED CHANNELS LIST

ch. Frequency 11b 11g 11n(HT20)
[MHZ] [SISO] [MIMO] [MIMO]

1 2412 (@] ] o]
2 2417 - o} o)
6 2 437 (@] ] o]

10 2 457 - (0] o

11 2 462 O (0] o

12 2 467 O (0] o

13 2472 O (0] o
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5.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/High
Channels.

i Worst Axis Condition
The fundamental and radiated spurious emission were investigated in three orthogonal
orientations X, Y and Z, it was determined that below orientation was worst-case orientation
for each antenna.

ANT1 Stand Alone - - -

ANT2 Full Covered - - -

ANT ALL Stand Alone - - -

ii. Foldable Condition
The Fundamental of the EUT was investigated in four foldable conditions(Stand Alone, ,

Open, Full-Coverd, Laptop).

Stand Alone Open
Full-Covered Laptop

Based on the baseline scan, the worst-case data rates were:
802.11b mode: 1 Mbps 1TX

802.11g mode: 6 Mbps 2TX

802.11n HT20 mode: MCSO0 2TX

All radiated and power line conducted tests were performed attached with travel adapter for the
worst case condition mode.

Page 12 of 57

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789867746-E3V2 DATE: 2021-04-30
FCC ID: ASLSMT735

5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37R1XS0P35DK3 N/A
Data Cable SAMSUNG EP-DT725BBE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

\—[ 3m SAC

SEEREETEE
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6. MEASUREMENT METHOD

6 dB BW : KDB 558074 D01 v05r02, Section 8.2

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.2.3.

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band EMISSIONS (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN NON-RESTRICTED BANDS: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN RESTRICTED BANDS KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2.
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REPORT NO: 4789867746-E3V2
FCC ID: ASLSMT735

DATE: 2021-04-30

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 08-19-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 08-13-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-13-22
Antenna, Horn, 18 GHz ETS 3115 00167211 07-27-22
Antenna, Horn, 18 GHz ETS 3115 00161451 08-15-22
Antenna, Horn, 18 GHz ETS 3117 00168724 07-27-22
Antenna, Horn, 18 GHz ETS 3117 00168717 08-15-22
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-04-22
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Preamplifier ETS 3116C-PA 00168841 08-06-21
Preamplifier, 1000 MHz Sonoma 310N 341282 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 351741 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-04-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 08-05-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 08-05-21
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 08-06-21
Awerage Power Sensor Agilent / HP u2000 MY54270007 08-05-21
Attenuator PASTERNACK PE7087-10 A001 08-03-21
Attenuator PASTERNACK PE7087-10 A008 08-03-21
Attenuator PASTERNACK PE7004-10 2 08-04-21
Attenuator PASTERNACK PE7087-10 A009 08-03-21
EMI Test Receiwe, 40 GHz R&S ESU40 100439 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100457 08-03-21
EMI Test Receive, 3 GHz R&S ESR3 101832 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-04-21
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-04-21
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-04-21
LISN R&S ENV-216 101837 08-06-21
Antenna, Loop, 9kHz-30MHz R&S HFH2-72 100418 10-02-21
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. SUMMARY TABLE

FCC Part o — Test
Section Test Description Test Limit Condition Test Result
1(2)%;‘)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, Band Edge / Conducted
15.247(d) | Spurious Emission -30 dBc PASS
Conducted
15.247
b)(3) TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
AC Power Line conducted . Power Line
15.207(a) emissions Section 11 conducted PASS
15.205, : . . _
15.209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS
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9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS
None; for reporting purposes only.
On Period Duty Duty Duty Cycle T
Mode Time [ms] Cycle X Cycle X Correction Minimum
[ms] [Linear] [%] Factor[dB] | VBWI[kHZz]
802.11b 8.623 8.722 0.989 98.865 - 0.12
802.11g MIMO 2.796 2.833 0.987 98.694 - 0.36
802.11n(HT20) MIMO 2.599 2.637 0.986 98.559 - 0.38

Note. According to ANSI C63.10 Section 11.6, do not apply the Duty Cycle Correction Factor judging that
a duty cycle of greater than or equal to 98% is continuous signal.

Keysight Spectrim Analyzer - Swept SA =] ‘E| Keysight Spectrum Analyzer - Swept SA BN~
AL iF [ SENSE.IN N 08:1:46 PM Apr 07, 2021 AL [ [ ENSEIN N 09:02:43 PM Mar 18, 2021
| #Avg Type: RMS TRAG 5 | #Avg Type: RMS T T
PNO:Fast ~+- Trig:RFBurst NG Fast ~»—  Trig: RF Burst P
IFGain:Low Aten: 40 4B IFGain:Low Atten: 40 dB. oe|P
n” 2idiv__ Ref 30.00 dBm r_|(| Bidiv__Ref 30.00 dBm
\ ¢ & @

Center 2.437000000 GHz Span 0 Hz| [|Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 30.67 ms (20001 pts) [|Res BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
[eadootlinclscll X L] FUNCTION ] PUNCTION WIDTH FUNCTON VAL - = sl NCTION WIDTH FUNCTION VAL 3

1 N t 8716ms 23.16dBm 1 N t 5.666 ms 13.97 dBm

2 A1 t (A} 8,623 ms (A) -1.43d8 2 A1 t (8] 2796 ms (A) -268dB
3 A1 t (A 8722ms (A) 332dB 3 A1 t A 2833ms (A) 0.14dB

4 4

5 5

L] 6

7 7

8 8

9 9

10 10

1 1"
- -

802.11n HT20

Keysight Spectrum Anslyzer - Swept 54
RL T E HSEL LIGH A
] #Avg Type: RMS
PHO Fast s~ Trig: RF Burst
IFGainLow Atten: 40 dB
0 dBiai Ref 30.00 dBm
&

Center 2437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
mrlmonelieclscl L L FURCTIOH ] FURCTIOH Wi FUNCTION VALUE 3

1N t 5274 ms 14.37 dBm

2 A1 t (A) 2599 ms (A} 428 dB
=i t (4 2637 ms (A} 0.07dB

4

6

&

7

]

9

10

1
=
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9.2. 6dB BANDWIDTH

LIMITS

FCC 8§815.247 (a) (2)
The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 15.247 Meas Guidance: The transmitter output is connected to
a spectrum analyzer with the RBW set t0100 kHz, the VBW >= 3 x RBW, peak detector and
max hold.

RESULTS
- Please refer to the next page

WORST CASE TEST PLOTS

ANT1 ANT2

802.11b /12 CHANNEL 802.11g / 2 CHANNEL

Keysight Spectrum Aralyzer - Occupied BW
AL

HFGainiLow

Center Freg: 2467000000 GHz
ree Run

. Trig: Fi AvglHold: 100/100

#Atten: 40 0B

Veysight Spectrum Anabyzer - Gccupied BW
AL

#FGainiLow

Center Freg: 2417000000 GHz
un

. Trig: Fres Ry Avg|Hold: 100100

#Atten: 40 0B

=

032 012,
Radio Std: None

Radio Device: BTS

dBldiv Ref 30.00 dBm

0 dB/div Ref 30.00 dBm

Log

Log

Center 2467 GHz

Span 30 MHz

Center 2417 GHz

Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms.
Occupied Bandwidth Total Power 10.8 dBm Occupied Bandwidth Total Power 23.7 dBm
14.081 MHz 16.309 MHz
Transmit Freq Error -85.301 kHz OBW Power 99.00 % Transmit Freq Error -5.269 kHz OBW Power 99.00 %
x dB Bandwidth 8.060 MHz xdB -6.00 dB x dB Bandwidth 7.513 MHz xdB -6.00 dB
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9.2.1. 802.11b SISO MODE IN THE 2.4 GHz BAND

channel SR 6 dB Bandwidth [MHz] P—
[MHZ] ANT 1 ANT 2 [MHZ]
1 2 412 8.51 9.04
6 2437 9.03 8.04
11 2 462 8.06 8.54
12 2 467 8.06 9.01 0.5
13 2472 8.53 8.07
Worst 8.06 8.04

9.2.2.802.11g MIMO MODE IN THE 2.4 GHz BAND

Channel Frequency 6 dB Bandwidth [MHZz] Minimum Limit
[MHz] ANT 1 ANT 2 [MHZ]
1 2412 15.02 11.30
2 2417 13.55 7.51
6 2 437 13.49 13.80
10 2 457 12.57 15.05
11 2 462 10.28 13.18 0.5
12 2 467 12.59 13.78
13 2472 12.52 15.07
Worst 10.28 7.51

9.2.3.802.11n HT20 MIMO MODE IN THE 2.4 GHz BAND

channel Frequency 6 dB Bandwidth [MHz] Minimum Limit
[MHZ] ANT 1 ANT 2 [MHZ]
1 2412 14.68 11.78
2 2417 12.60 15.62
6 2 437 14.91 13.73
10 2 457 13.78 13.82
11 2 462 13.72 13.81 0.5
12 2 467 15.89 11.32
13 2472 16.77 16.24
Worst 12.60 11.32
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.

The cable assembly insertion loss and duty cycle correction factor was entered as an offset in
the power sensor to allow for direct reading of power.

Output power measurement was performed utilizing the 8.3.2.3 under KDB558074 D01 15.247
Meas Guidance.

DIRECTIONAL ANTENNA GAIN

The TX chains are correlated and the antenna gain is unequal among the chains.
The directional gain is:

Bands Correlated
ANT 1 [dBi] ANT 2 [dBi] Directional Gain
[MHZz] :
[dBi]
2412 -2472 -1.71 -3.31 0.54
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9.3.1. TEST RESULTS

Included in Calculations of Corr’d Power
802.11b SISO - | dB
Duty Cycle CF 802.11g MIMO - | dB
802.11n HT20 MIMO - | dB

Calculation of Output Power result
Average Power = Meas. Power + Duty Cycle CF / Total Corr'd Power = ANT1’s Avearage Power + ANT2’s Average Power

- SISO Mode
SISO Average Power MIMO Average Power
[dBm] [dBm]
Frequency Total P‘?W_ef
Mode Channel [MHzZ] Corr'd Limit
ANT1 ANT2 ANT1 ANT2 = [dBm]
ower
[dBm]
1 2412 17.71 17.75
6 2 437 17.90 18.34
802.11b S Sate v Eery Not Supported 30.00
13 2 472 1.19 1.51
Worst Case 17.90 18.34
1 2412 15.18 15.03 15.21 14.93 18.08
2 2417 18.05 18.15 18.16 18.03 21.11
6 2437 17.98 18.16 18.05 18.07 21.07
802.11g 10 2 457 18.12 18.03 18.16 17.92 21.05 30.00
11 2 462 15.10 15.01 15.08 14.84 17.97 '
12 2 467 4.52 4.47 3.98 4.24 7.12
13 2 472 0.61 1.03 0.58 0.71 3.66
Worst Case 18.12 18.16 21.11
1 2412 15.02 14.85 15.04 14.76 17.91
2 2417 16.83 16.96 16.87 16.85 19.87
802.11n 6 2 437 16.76 16.98 16.79 16.9 19.86
HT20 10 2 457 16.91 16.85 16.93 16.78 19.87 30.00
11 2 462 14.93 14.83 14.93 14.71 17.83 ’
12 2 467 3.85 4.27 3.86 4.17 7.03
13 2 472 0.47 0.84 0.43 0.41 3.43
Worst Case 16.91 16.98 19.87
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9.4. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the section8.4 under KDB558074 D01 15.247
Meas Guidance.

RESULTS

- Please refer to the next page

WORST CASE TEST PLOTS

ANT 1 ANT 2
802.11g / 6 Channel(MIMO) 802.11g / 6 Channel(MIMO)
CeyeightSpectnum Anshzar - Swepl SA v eyeightSpecirum Anshyre - SweptSh
RL W [sie oc | comeec Sense AiGH aT0 [EET) 7t AL W [sin nc | comkec SenseanT ALl AUTO
‘ N #Avg Type: RMS 5 #Avg Type: RMS
NG, Wide —— Trig: FreeRun Avg|Held: 1001100 jide —»— Trig: FreeRun AvglHold: 100100
{FGainLow Atten: 40 d Atten: 4068
1o gBiaiv Ref 30.00 dBm 19 gBia Ref 30.00 dBm
¢ $
10
Center 2.43700 GHz Span 27.00 MHz [Center 243700 GHz Span 27.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 1.333 ms (20001 pts)
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9.4.1. 802.11b/g/n HT20 MODE TEST RESULTS

Included in Calculations of Corr’d Power
802.11b SISO - | dB
Duty Cycle CF 802.11g MIMO 0.11 | dB
802.11n HT20 MIMO 0.11 | dB

Calculation of Output PSD result
1. 1TX: Corr'd PSD = Meas PSD + Duty Cycle CF
2. 2TX: Total PSD = ANT1 Meas PSD + ANT2 Meas PSD + Duty Cycle CF

- SISO Mode
Meas PSD Total Corr'd PSD .
Mode | Channel Ffe[mezqcy [dBm/100kHz] [dBm/100kHz] [ggra/;'kfm;]
ANT1 ANT2 ANT1 ANT2
1 2412 1.689 1.289 1.689 1.289
6 2437 1.390 1.552 1.390 1.552
802.11b 11 2 462 1.504 1.138 1.504 1.138 8.00
12 2467 -11.836 -12.675 -11.836 -12.675
13 2472 -14.690 -15.208 -14.690 -15.208
- MIMO Mode
Frequenc Meas FOD Total Corr'd PSD PSD Limit
Hede | CanE [I(\q/IHz] ¢ ANﬂBmﬂOOkHAZLT 5 [dBM/100kHzZ] [dBm/3kHz]
1 2412 -2.680 -2.705 0.318
2417 0.301 0.804 3.570
6 2437 1.039 0.757 3.911
802.11g 10 2 457 0.727 0.102 3.436 8.00
11 2 462 -2.847 -3.012 0.082
12 2 467 -13.419 -13.495 -10.447
13 2472 -17.345 -17.461 -14.392
1 2412 -2.804 -2.432 0.396
2417 -0.587 -0.749 2.343
6 2437 -1.036 -0.994 1.995
SOHZT';})” 10 2457 -0.303 -0.553 2.584 8.00
11 2 462 -2.467 -3.264 0.163
12 2 467 -13.879 -13.808 -10.833
13 2472 -17.692 -17.904 -14.786
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9.5. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of average measurement, therefore the required
attenuation is 30 dB.

RESULTS
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9.5.1. 802.

11b MODE

1TX Antenna 1

Wepeight Spectrur Analyess - SaveplSA. T ] Tepeight Specten Anatyme - Swept 5A
RL__ | ®_ [s08 b | COWEC [ sencen AlTGH 410 0501 25 P & RL__ | R [50@ DC | COREC T cencenm aic1 aTn
] HAvg Type RIS Tzt Havg Type: RIS
FWO:Tast —— Trig: FreeRun AvglHold: 100100 i RO Tast —— Trig: FreeRun
IFGain:Low Atten: 40 dB DET| IFGain:Low Atten: 40 dB
Mkr1 2.397 470 0 GHz| Mkr2 25.030 3 GHz|
19geidy_ Ref 30.00 dBm -28.735 dBm 0dEiciv__Ref 30.00 dBm -31.58 dBm
09
i b
0 Inc Ly
oo
:
-0 'y 2y
. ‘ 3
. i e b L i
00
i S it
. \J Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
20 4 = I T . S -
B ! 1 N 1 24116 GHz. 9.26 dBm
-; N f 25.030 3 GHz -31.58 dBm
" 3
H
for H
8
9 3
(Center 2.40000 GHz Span 50.00 MHz 0 |
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) ‘ l o
= e = [

1 Channel Band-edge

Out-Of-Band 1 Channel

Wepeight Spectrum Anshyzes - Swept SA. T ] Tepeight Specten Anatyme - Swept 5A [E=mr=n %
RL_ | R [5s0@ DC | CORREC [ senseant ALTGN ALTO 05:0054 Ph & RL | RF [S0n DC | CORAEC 1 censean] ALIGH AUTD 05:39:25 Ph agr 12, 2021
] HAvg Type RIS st ] Havg Type: RIS Tt e
PN Wide —— Trig: FreeRun AvglHold: 100100 e RO Fast —— Trig: FreeRun TYPE[ M
IFGain:Low Atten: 40 dB DET| IFGain:Low Atten: 40 dB DTl
MKkr1 2.436 491 5 GHZ MKrZ 26.151 9 GHZ
19geidy_ Ref 30.00 dBm 9.813 dBm 10,didiv__Ref 30.00 dBm -31.82 dBm
09
"
. Al
=0 s
¢ ne
'
x0 o
| i — i
100 " el N . N :
P
T e .
. Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz
e [ icte
1 N 2438 1 GHz. 7.12 dBm
-; N 26.1519 GHz -31.82dBm
T 3
H
y o
8
9 3
Center 2.43700 GHz Span 30.00 MHz 0 |
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) ‘ l o
= e oo frarus

In-Band Reference Level

Out-Of-Band 6 Channel

Kepeight Spectrum Anslyzer - Swept SA.

Keyssght Spectrum Analyzes - Swegt A
L 3 5000

" BAvg Type: RMS

AL w  Isoa oc | comec T seuseanm Alrci Ao
] HAvg Type: RIS
PNO<Fost ——  Trig: FreeRun AuglHold: 1001100 NG Fast -s- Trig: Free Run
IFGsin:Low Atten: 40 d5 \FalnLow Atten: 40 d8
Mkr1 2.483 690 0 GHz| Mkr2 26.496 7 GHz
20000 Ref 3000 dBm -38.396 dBm 14z, Rer 9090 dBm ~21.78 dBm
og
0 &
I -
N N : .
100 et e
n 219
. Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]

[Center 2.48350 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 50.00 MHz

Sweep 2.667 ms (20001 pts

=

sTarus

I I L

1 N 1 f 2462 6 GHz 6,93 dBm
2 N f 26.496 7 GHz -31.78 dBm

3

4

5

L]

T

8

9

10

"

sTaUs.

wsa

11 Channel Band-edge

Out-Of-Band 11 Channel
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Keyasght Specirum Analyzes - Swest 54
AL F 0

Keyssght Spectrum Analyzes - Swegt A
L RE g0

#Res BW 100 kHz

f 2,467 495 0 GHz -3.589 dBm

Sweep 2.667 ms (20001 pts)

] i " dAug Type: RMS g Type: RMS
NG Fust ~»-  Trig: Free Run AvgiHold: 1001100 PO Fast -+ Trig: FreeRun AvalHold: 1001100
IFainLow sAten: 20 4B \FGainLow sAnten: 2068
Mkr2 Mkr2 2.483 510 0 GHzZ
105y Ref 10.00 dBm 0 iy Ref 10.00 dBm -53.045 dBm
Log - Log
{ &
Center 248350 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
H#VBW 300 kHz #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)

1 N 5
a2 N 1 2.484 005 0 GHz -58.523 dBm 2 N f 2483 5100 GHz -£3.045 dBm
3 3
4 4
5 L]
6 6
7 T
8 8
] 9
10 10
1 1
s a

-7.535 dBm

2.472 482 5 GHz

12 Channel Band-edge

13 Channel Band-edge
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1TX Antenna 2

Kepeight Spectrum Analyzer - Swept SA.

Keyssght Spectrum Analyzes - Swegt A
L 3 5000

" BAvg Type:RMS

1 Channel Band-edge

AL RF_ 509 DC | COREEC ENSE-INT] ALTGN A0
| #Avg Type: RMS
PNO:Tast ~»— Trig: FreeRun AvglHold: 100100 FNO Fast -+~ Trig: FreeRun
IFGainow Atten: 40 dB IFGain:Low Atten: 40 d8
Mkr1 2.397 470 0 GHZ] Mkr2 26.132 7 GHZ|
19 e Ref 30.00 dBm -28.735 dBm) 104 Ref 30.00 dBm 30.15 dBm|
og
00!
100 st i
; ¢ Start 30 MHz Stop 26.50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
a0 o = I | [runcion Trmcrosworsl — Foeronvse ]
1 N f 24149 GHz 6.97 dBm
2 N f 261327 GHz -30.15 dBm
’ 3
L]
A0 s
T
8
9
[Center 2.40000 GHz Span 50.00 MHz i i
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) .

In-Band Reference Level

NorightSpecirs s - Soept A ) Emr
AL | w  lsee oc | comec T senseanm aicnamo AL W [s08 oc | comec [ s it am 05:2630 P g1 12,2021
| #Avg Type: RMS ‘ #Avg Type:RMS 31456
PR Wide -+ Trig: FreeRun AuglHold: 100100 PROTast —+- Trigi FreeRun
IFGainLow Attan: 40 05 FGainiLow Asen: 40 48
Mkr1 2.436 491 5 GHz| Mkr2 26.300 8 GHZ
[9geiy Ref 30.00 dBm 9.813 dBm 10 dBidiv__Ref 30.00 dBm -31.89 dBm
°g
e -
0 [LT: .
¢ nir
!
i <20
g — 3
A 4 2
100 e Sz
=0
n e ,
; Start 30 MHz Stop 26,50 GHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3ms (40001 pts)
. [ L W 5 S -
: AN 1t 2438 1 GHz 9.60 dBm
-; N1 f 26.300 8 GHz -31.89 dBm
" 3
8
i H
8
9 3
(Center 2.43700 GHz Span 30.00 MHz ® 1
LiRes BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) : |
= s = arus

===

Kepeight Spectrum Analyzer - Swept SA.

ALIGN ALTO

Keyssght Spectrum Analyzes - Swegt A
L 3 5000

" BAvg Type: RMS

[Center 2.48350 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 2.667 ms (20001 pts

=

sTarus

wsa

RL__| - [soa oc | comec [ senseann
#Avg Type: RIS ]
PNO:Fast -+ Trig: FreeRun AvglHold: 100100 FNG Fast -+~ Trig: FreeRun
IFGain:Low Arten: 40 dB IFGain:Low Atten: 40 dB
MKkr1 2.483 690 0 GHZ MKr2 26.269 0 GHZ
19 e Ref 30.00 dBm -38.396 dBm) 104 Ref 30.00 dBm -31.86 dBm
og
00 0
I
100 p———
. Start 30 MHz Stop 26.50 GHz'
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
00 AL V.V ¢ Berlbesamsat — 5 T T eion T encwon— Fcrowvoe
1 N 1 f 2483 3 GHz 9.22 dBm
2 N f 26.269 0 GHz. -31.86 dBm
. :
&
a s
8
9
Span 50.00 MHz 4

sTaUs.

11 Channel Band-edge

Out-Of-Band 11 Channel

Page 28 of 57

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.

FORM ID: FCC_15C(04)



REPORT NO: 4789867746-E3V2 DATE: 2021-04-30

FCC ID: ASLSMT735

Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swest 58
AL i o LIGH AL & 00 = e IN [T
] g Type: RIS HAvg Type: RMS ™
PHO-Fast e~ Trig: FreeRun AvglHold: 100/100 PNOFast -w- Trig: FreeRun AvglHeld: 100100
IFGain:Low sAtten: 20 A8 IFGaln:Low sAmen: 20 B
Mkr2 Mkr2 2.483 510 0 GHZ
105y Ref 10.00 dBm 3 0 iy Ref 10.00 dBm -53.045 dBm
Log : Log
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Center 248350 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
D —— T — FUNCT U 2 L% S A . SR FUNCRON VALUE 2
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FCC ID: ASLSMT735

9.5.2. 802.11g MODE

2TX Antenna 1

Fepalght Spectnum AnshyTes - SAepUSA, Teyight Sperinum Anlyees - Swrpt Sk
RL RF 1500 DC CORREC. SENSE:INT ALTGN AITO RL RF 500 DX DRREC SENSE INT| ALTGH AUTO
HAvg Type: AMS #Avg Type: RMS
WOt ——  Trig: FresRun AvgiHold: 100100 PR Fast -+~ Trig: FreeRun
IFGain:Low Atten: 40 dB IFGain:Low Atten: 40 dB
MKkr1 2.399 257 5 GHZ
10ce/div  Ref 30.00 dBm -26.600 dBm) 10 deidiv__ Ref 30.00 dBm
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Rerught Spretiura ARShEes - SmepL ok T = e Feysight Specinum Analyzes - Swept A
AL | RE [S00 OC | CORREC | SENSENT] ALIGN AUTO 05:04:07 PM Agr 12, 2021 RL 3 500 DX ORREC ‘SEMSE INT| ALTGN AUTO
] ‘#Avg Type: RMS TRAGE]! - 345 6 #Avg Type: RMS
PROWide -+ Trig: FresRun AvglHold: 100100 T s FiOFast -+~ Trig: FreeRun
IFGain:Low Atten: 40 dB oerl IFGain:Low Atten: 40 dB
Mkr1 2.438 243 5 GHg| MKr2 24.028 4 GHzZ
|ggidly_ Ref 30.00 dBm 9.449 dBm [0deiic_Ref 30.00 dBm -32.17 dBm|
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Fepalght Spectnum AnshyTes - SAepUSA, Teyight Sperinum Anlyees - Swrpt Sk
RL | w  [so oc | cowec [ cenceant ALTGH AT AL & Ts0o b R SERSEINT AL1GN AUTO
I HAvg Type: AMS #Avg Type: RMS
WOt ——  Trig: FresRun AvgiHold: 100100 PR Fast -+~ Trig: FreeRun
¥t Acten: 40 dB FEGainilow Atten: 40 48
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10ce/div  Ref 30.00 dBm -38.532 dBm) 10 deidiv__ Ref 30.00 dBm
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FCC ID: ASLSMT735

Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swest 58
AL i o LIGH AL 5 02
| g Type: RIS HAvg Type: RMS
FHO: Fast ~+-  Trig: FreeRun AvglHold: 100/100 FNO Fast -+~ Trig: FreeRun AvglHeld: 100100
IFGainLow Aten: 40 48 WFGain:Low Atten: 40 d8
Mkr2
"I“;J iy Ref 30.00 dBm -3 ; q' 2idiv__ Ref 30,00 dBm
O
‘Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
L pr— RS S S s A B A I -
i N 1 24132325 GHz 6.797 dBm i N t 2.463 255 0 GHz 5.822 dBm
= 1 2397897 5 GHz -34.907 dBm = f 2484812 5GHz -39.209 dBm
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Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swegt 58
AL i 0 LIGH AL 5 9 £ NSE IN [T
] g Type: RIS HAvg Type: RMS
PNO-Fast e Trig: FreeRun AvglHeld: 100/100 PNOFast -s-  Trig: FreeRun AvglHeld: 100100
IFGain:Low #Atten: 20 dB IFGain:Low #Anen: 20 B
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10cmdy  Ref 10,00 dBm 0dBidiv__Ref 10,00 dBm
Log Log
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Center 2.48350 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pis]
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2TX Antenna 2

Keysight Spectnirm RnBhizss - SwepLSA. T= o Tal] eyt Speciram Analyze: - Swegt SA
AL R [50@ DC | CORREC =il ALIGN Wm0 05:04.53PM & L 03 500D ALLGN AUTO
] #Avg Type: RS TRACE ] #Avg Type: RMS
FNO:Fast —— Trig: FreeRun AvglHold: 100100 T FNO Fast -+~ Trig: FreeRun
IFGain:Low Atten: 40 dB DET| IFGain:Low Aften: 40 dB
MKr1 2.399 257 5 GHZ
19 goiiv_ Ref 30.00 dBm -26.600 dBm 10d5idv__Ref 30,00 dBm
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XeraghtSpectrs Ancys - Secpt A T o ) EeyaghtSpecirum Az - Swept 51
RL_ | m [s0@ DC | CORReC [ senseant ALIGN 4O 05:04:07 M agr 12, 2021 L i3 %o D e
] #Avg Type: RS TRACE] ] #Avg Type: RMS
PHG:Wilde ——  Trig: FreeRun AvglHold: 100100 T FNO Fast - Trig: FreeRun
IFGain:Low Atten: 40 dB DET| IFGain:Low Aften: 40 dB
MKr1 2.438 243 5 GHZ
j0ceidv  Ref 30.00 dBm 9.449 dBm 10 dsidiv Ref 30,00 dBm
Log Log
20 o
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100 h 4 —
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. Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms {40001 pts)
- Becloadeclsal T T ucion Therowwond  Fcrowee B
1N f 24355 GHz 6.64dBm
-3 N f 26.239 3 GHz -32.08 dBm
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[#Res BW 100 KHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) f
= e sc .

In-Band Reference Level

XeraghtSpectrs Ancys - Secpt A T o ) EeyaghtSpecirum Az - Swept 51 T
AL RF_ [50@ DC | CORREC [ sensean ALIGN ATO 05:05:32 M Agr 12, 2021 RL 3 508D SE.1 ALIGN AUTO 05.30:52 PM 2012, 2021
| #Avg Type: RMS & #Avg Type: RMS T
PNO:Fast —— Trig: FreeRun AvglHold: 1001100 ey % FNO-Fast -+~ Trig: FreeRun
IFGain:L ow Aten: 40 dB. DeT] IFGoln:Low Anten: 40 48
MKr1 2.484 091 5 GHz
19gsiciv_Ref 30.00 dBm -38.532 dBm) 10d5idv__Ref 30,00 dBm
og

Stop 26.50 GHz
Sweep 973.3 ms (40001 pts]

"
. Start 30 MHz
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" hd | I O I N IO A S -
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[#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) f
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Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swest 58
AL i o LIGH AL 5 02
| g Type: RIS HAvg Type: RMS
FHO: Fast ~+-  Trig: FreeRun AvglHold: 100/100 FNO Fast -+~ Trig: FreeRun AvglHeld: 100100
IFGainLow Aten: 40 48 WFGain:Low Atten: 40 d8
Mkr2
"I“;J iy Ref 30.00 dBm -3 ; q' 2idiv__ Ref 30,00 dBm
O
‘Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
L pr— RS S S s A B A I -
i N 1 24132325 GHz 6.797 dBm i N t 2.463 255 0 GHz 5.822 dBm
= 1 2397897 5 GHz -34.907 dBm = f 2484812 5GHz -39.209 dBm
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Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swegt 58
AL i 0 LIGH AL 5 9 £ NSE IN [T
] g Type: RIS HAvg Type: RMS
PNO-Fast e Trig: FreeRun AvglHeld: 100/100 PNOFast -s-  Trig: FreeRun AvglHeld: 100100
IFGain:Low #Atten: 20 dB IFGain:Low #Anen: 20 B
MirZ Tkr2
10cmdy  Ref 10,00 dBm 0dBidiv__Ref 10,00 dBm
Log Log
G 0
Center 2.48350 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pis]
[wlwoodresal > 1~ 1 o 3 [kwooetteelsel % T v T Fukcrio
1 N 1 2461990 0 GHz -6.829 dBm 1 N f 24707350 GHz -7.975 dBm
-3 N 1 2.483 665 0 GHz -68.603 dBm -3 N f 2.483 527 6 GHz 60.573 dBm
4 4
5 5
L] 8
7 7
[] 8
9 9
10 10
1 "
usc usa sTamus

12 Channel Band-edge

Page 33 of 57

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789867746-E3V2

FCC ID: ASLSMT735

DATE: 2021-04-30

9.5.3. 802.11n HT20 MODE

2TX Antenna 1

MODE

Keysight Spectrum Anshizes - Swept SA. [E=mE=a Kayght Spectrum Arslyse: - Swest S5
AL | ®w  [sta o | comec T senseant ALIG ATO 05:09.45 P 2ot 12, 2021 "L B (509D = aL108 AUTO
#Avg Type: RMS s #Avg Type: RMS
NG Tust = Trlg: FreeRun AvglHold: 100100 T NG Fast -+~ Trig: FreeRun
IFGainLow Atten: 40 B ol \FGainLow Atten: 40 08
Mkr1 2.399 777 5§ GHz|
100 Ref 30.00 dBm -30.952 dBm) 10d5idy__Ref 30.00 dBm
o
0 Al
\}
| P
100 e v
i
' Start 30 MHz Stop 26.50 GHz.
{ #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms {40001 pts
00 peatwoodiectsal x 11 runcion Runcriowworkl___Fucionvae
1N f 2.418 3 GHz 4.53 dBm
wz N f 239456 GHz 3172dBm
i H
5
B0 5
7
8
9
[Center 2.40000 GHz Span 50.00 MHz 12
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts .
- p— wsa —

2 Channel Band-edge

Keyeight Spectrum Anshizsr - Swept SA. [E=mE=a Kayght Spectrum Arslyse: - Swest S5
RL | RF__ [s0@ DC | CORREC NSEINT ALIGN Wm0 05:09.01 PM a9r 12, 2021 L R e D = ALLGH ATD [
#Avg Type: RMS S5k ] #Avg Type: RMS
RO Wilde ——  Trig: FreeRun AvglHold: 100100 el " FNO Fast - Trig: FreeRun
IFGain:Low Arten: 40 dB DET| IFGain:Low Atten: 40 dB
MKkr1 2.435 723 5 GHZ MKkr2 26 GHZ
19geidy_ Ref 30.00 dBm 8.687 dBm 104 Ref 30.00 dBm -31.73 dBm
og
20 ol
4]
i, - -
100 ¢ [ AP whing
T
Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
o | Berliesamsat — 5 T T eon T encwon— Fcrowvor
1N f 2435 5 GHz 415 dBm
2 N f 26.165 8 GHz -31.73dBm
. :
& L
’ s
8
9
iCenter 243700 GHz Span 30.00 MHz o
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) f

In-Band Reference Level

Keyeight Spectrum Anshizsr - Swept SA. [E=mE=a Kayght Spectrum Arslyse: - Swest S5
RL__| ®m  [s0a oc | comec SEnSENT ALIGN 41T0 0511015 P 20r 12, 2021 o R 1508 0 ALIGN AUTO
I #Avg Type: RMS TRACE[L - 7756 | #Avg Type: RMS
PNO-Fast —— Trig: FreeRun AvglHold: 1001100 el FNO:Fasi -+~ Trig: FreeRun
IFGain:Low Atten: 40 dB DET| IFGain:Low Anten: 40 dB
Mkr1 2.484 140 5 GHz MKkr2 26.229 3 GHz
0o Ref 3000 dBm -39.285 dBm 1050 Ref 30,00 dBm -31.35 dBm
og
20, al !
‘ I : ‘|
_ s " d i,
100 i W
Stop 26.50 GHz
Sweep 973.3 ms (40001 pts)

Start 30 MHz

1

Span 70.00 MHz

=

Zlvaumane

[Center 2.48350 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 2.667 ms (20001 pts

sTarus

=

[#Res BW 100 kHz #VBW 300 kHz
|Poswooelinclsal % T v T FUkcriov JFoncrosworl __ fuscoonvave |}
N f L] 377 dBm

2456 6 GHz
f 26.229 3 GHz -31.35 dBm

sTaUs.

10 Channel Band-edge

Out-Of-Band 10 Channel
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Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swest 58
AL i o = LIGN Al AL 5 oa
] g Type: RIS ] HAvg Type: RMS
FHO: Fast ~+-  Trig: FreeRun AvglHold: 100/100 FNO Fast -+~ Trig: FreeRun AvglHeld: 100100
IFGainLow Aten: 40 48 WFGain:Low Anen: 40 4B
Mkr2 Mkr2 2.4
10c8idy Ref 30.00 dBm 0dsidiv__ Ref 30,00 dBm e
Log Log
O
‘Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
———————— - o S S s R A 5 LT . 1
i N 1 24132350 GHz 6.803 dBm i N t 2480 730 0 GHz 6.491 dBm
= 1 2398 502 5 GHz -34.636 dBm = f 2484 2450 GHz -39.555 dBm
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Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swegt 58
AL G 0 : Lich Gsit5: AL & 0
] g Type: RIS T HAvg Type: RMS
PNO-Fast e Trig: FreeRun AvglHeld: 100/100 FNO Fast -+~ Trig: FreeRun AvglHeld: 100100
IFGainiLow sanen: 20 4B WFGain:Low sAnen: 20 46
Vikr2 8 MKrZ

0dBidiv__Ref 10,00 dBm
og

10 d5/div Ref 10.00 dBm
Log
Y 0

!

Span 50.00 MHz,
Sweep 2.667 ms (20001 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz
N f

Span 50.00 MHz Center 2.48350 GHz

Center 248350 GHz
#VBW 300 kHz
(urrlMosalTRCISeLl X L L FUNCTIOr
1 N 1 2465730 0 GHz 4629 dBm 1 2.486 9850 GHz -8.941 dBm
iz N 1 24839725 GHz -67.769 dBm 2 N f 24836025 GHz 41428 dBm
3 3
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2TX Antenna 2 MODE

[ ——TY T R W
RL | RF__ [s0@ DC | CORREC 1 senseant, ALIGN Wm0 L RE %o D Lo
] #Avg Type: RMS #Avg Type: RMS
FNO:Fast —— Trig: FreeRun AvglHold: 100100 FNG Fast -+~ Trig: FreeRun
IFGain:Low Arten: 40 dB IFGain:Low Atten: 40 dB
MKr1 2.399 777 5 GHzZ MKkr2 26.282 9 GHZ
0o Ref 3000 dBm -30.952 dBm 1050 Ref 30,00 dBm -31.06 dBm
og
0 o !
! —
T, 3 ey T
100 |
"
. ‘ Start 30 MHz Stop 26.50 GHz
{ [#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
o | Ml wooe TRC] S| | FUNCTION _J FUNCTIGWWIOTHI  FUNCTIONVALDE i}
1 N 1 f 2418 3 GHz 6.30 dBm
iz N f 26.282 9 GHz. -31.06 dBm
¥ :
&
a s
8
9
Center 240000 GHz Span 50.00 MHz o
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts) f

sTarus

wsa

=

2 Channel Band-edge

Out-Of-Band 2 Channel

===

Kepeight Spectrum Anslyzer - Swept SA.

ALIGN ALTO

=N

05:9.01 PM 80r 12, 2021

Keyssght Spectrum Analyzes - Swegt A
L 3 5000 05132:49 PM A0 12, 2001
T ©

maCE

" BAvg Type: RMS

In-Band Reference Level

RL | RF__ [s0@ DC | CORREC SENT
] #Avg Type: RMS 5
RO Wilde ——  Trig: FreeRun AvglHold: 100100 el # PNO:Fast -+  Trig: FreeRun b
IFGain:Low Arten: 40 dB DET| IFGain:Low Atten: 40 dB oer|
MKr1 2.435 723 5 GHzZ MKkr2 26.366 3 GHZ
0o Ref 3000 dBm 8.687 dBm 1050 Ref 30,00 dBm -31.86 dBm
og
00 (.‘l
4]
- . -
0o ! e hf
"
. Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
o [wlwooatRctsal X ] FUNCTION L FUNCTIONWOTHL FUNCTIONVALLE
1 N 1 f 2436 1 GHz 4,06 dBm
iz N f 26.366 3 GHz. -31.86 dBm
¥ :
&
a s
8
9
iCenter 243700 GHz Span 30.00 MHz o
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) f

10 Channel Band-edge

Vardight Spectrurn Alyeas - Swepl3A. Tepeight Specten Anatyme - Swept 5A [E=mr=n %
RL_ | R [5s0@ DC | CORREC [ senseant ALTGN ALTO RL | RF [S0n DC | CORAEC 1 censean] ALIGH AUTD 053304 P agr 12, 2021
] #Avg Type: RS #Avg Type: RMS L T
FWO:Tast —— Trig: FreeRun AvglHold: 100100 RO Tast —— Trig: FreeRun
IFGain:Low Atten: 40 dB IFGain:Low Atten: 40 dB
Mkr1 2.484 140 5 GHz| MKkr2 26.217 4 GHz|
19geidy_ Ref 30.00 dBm -39.285 dBm 10,didiv__Ref 30.00 dBm -31.44 dBm
09
i us
200 Ine !
oo
:
. ]
100 ) ‘ ‘
100 ™ i e
=00
" :
. Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
B i 1N 1 f 2456 0 GHz. 8.32 dBm
-; N 1 f 26.217 4 GHz -31.44 dBm
" 3
H
for H
8
9 3
Center 2.48350 GHz Span 70.00 MHz 0 |
L7Res BIW 100 kHz #VBW 300 kHz Sweep 2,667 ms (20001 pts) 2 e
= e = [
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Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swest 58
AL i o = LIGN Al AL 5 oa
] g Type: RIS ] HAvg Type: RMS
FHO: Fast ~+-  Trig: FreeRun AvglHold: 100/100 FNO Fast -+~ Trig: FreeRun AvglHeld: 100100
IFGainLow Aten: 40 48 WFGain:Low Anen: 40 4B
Mkr2 Mkr2 2.4
10c8idy Ref 30.00 dBm 0dsidiv__ Ref 30,00 dBm e
Log Log
O
‘Center 240000 GHz Span 50.00 MHz Center 248350 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
———————— - o S S s R A 5 LT . 1
i N 1 24132350 GHz 6.803 dBm i N t 2480 730 0 GHz 6.491 dBm
= 1 2398 502 5 GHz -34.636 dBm = f 2484 2450 GHz -39.555 dBm
3 3
4 n
5 1]
] 6
7 7
8 S
9 9
10 10
i "
! stamus s smanus
Kepoght Specrum Anlyze - Swest 54 Keyoght Spectnum Anslyzs - Swegt 58
AL G 0 : Lich Gsit5: AL & 0
] g Type: RIS T HAvg Type: RMS
PNO-Fast e Trig: FreeRun AvglHeld: 100/100 FNO Fast -+~ Trig: FreeRun AvglHeld: 100100
IFGainiLow sanen: 20 4B WFGain:Low sAnen: 20 46
Vikr2 8 MKrZ

0dBidiv__Ref 10,00 dBm
og

10 d5/div Ref 10.00 dBm
Log
Y 0

!

Span 50.00 MHz,
Sweep 2.667 ms (20001 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts] #Res BW 100 kHz
N f

Span 50.00 MHz Center 2.48350 GHz

Center 248350 GHz
#VBW 300 kHz
(urrlMosalTRCISeLl X L L FUNCTIOr
1 N 1 2465730 0 GHz 4629 dBm 1 2.486 9850 GHz -8.941 dBm
iz N 1 24839725 GHz -67.769 dBm 2 N f 24836025 GHz 41428 dBm
3 3
4 4
5 5
L] L]
7 T
[] 8
9 9
10
"

13 Channel Band-edge

12 Channel Band-edge
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30

FCC ID: A3LSMT735
10. RADIATED TEST RESULTS

LIMITS
FCC §15.205 and §15.209
Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)
0.009 — 0.490 2400/ F (kHz) 300
0.490 - 1.705 24000 / F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this part, e.g.
88 15.231 and 15.241.

FCC Part 15.205 (a) : Only spurious emissions are permitted in any of the frequency bands listed below :

MHz MHz MHz MHz GHz GHz
0.009 ~ 0.110 8.41425 ~ 8.41475 108 ~ 121.94 1300 ~ 1427 45~5.15 14.47 ~ 145
0.495 ~ 0.505 12.29 ~ 12.293 123 ~ 138 1435 ~ 1626.5 5.35~5.46 15.35~16.2

2.1735 ~2.1905 12.51975 ~ 12.52025 149.9 ~ 150.05 1645.5 ~ 1646.5 7.25~7.75 17.7~21.4
4125~ 4.128 12.57675 ~ 12.57725 156.52475 ~ 1660 ~ 1710 8.025 ~ 8.5 22.01~23.12
4.17725 ~ 4.17775 13.36 ~ 13.41 156.52525 1718.8 ~1722.2 9.0~9.2 23.6 ~24.0
4.20725 ~ 4.20775 16.42 ~ 16.423 156.7 ~ 156.9 2200 ~ 2300 9.3~9.5 31.2~318
6.215 ~ 6.218 16.69475 ~ 16.69525 162.0125 ~ 2310 ~ 2390 10.6 ~ 12.7 36.43 ~ 36.5
6.26775 ~ 6.26825 16.80425 ~ 16.80475 167.17 2483.5 ~ 2500 13.25~13.4 Above 38.6
6.31175 ~ 6.31225 25.5 ~ 25.67 167.72 ~173.2 2655 ~ 2900
8.291 ~ 8.294 37.5~38.25 240 ~ 285 3260 ~ 3267
8.362 ~ 8.366 73~74.6 322 ~335.4 3332 ~ 3339
8.37625 ~ 8.38675 74.8 ~75.2 399.90 ~ 410 3345.8 ~ 3358
608 ~ 614 3600 ~ 4400
960 ~ 1240

» FCC Part 15.205(b) : The field strength of emissions appearing within these frequency bands shall not
exceed the limits shown in 815.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in 815.209 shall be demonstrated using measurement instrumentation employing a CISPR quasi-
peak detector. Above 1000 MHz, compliance with the emission limits in §15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in §15.35 apply to these
measurements.
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30
FCC ID: ASLSMT735

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz
and 150 cm for above 1 GHz. The antenna to EUT distance is 3 meters. The EUT is configured
in accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
(Restriced bandedge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10log (1/x) For this sample:

802.11b SISO mode = 0 dB (duty cycle > 98%);
802.11g MIMO mode = 0 dB (duty cycle > 98%);
802.11n(HT20) MIMO mode = 0 dB (duty cycle > 98%);

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9 kHz to 30 MHz; No emissions were detected which
was at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open area test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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10.1. TRANSMITTER ABOVE 1 GHz

10.1.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

BANDEDGE(ANT1 WORST CASE: 11 CHANNEL)

26821 Mar 29 B09:26:48

HORIZONTAL RESULT

<UL SUWON Lok Chamber 2

125

Restricted Bondedge

Project Number :4789541428

L T Client: Samsung

Config:EUT / AC Adopter
Mode:DTS_2.4_BE_H_| Ib_2462_A1
L i Tested by 20882/ AC 128 U] 68 Hz

CdBul/m) Horizontol

a6 8. 3MH=z/ ‘ 2563

ma

Frequency (GHz)

Range (Grz) REW/ED Ref7Attn Det/Avg ook ) Ptz fsups/tode Fosition Targe (Ehz) [ Ref/Attn Det/Avg Hock Suezp Pls  Fsups/ode Fosition
{:2.46-2.563 WNC-6E1/M 112/8 FESK/LogPur-Uides HemecCfuto) 8HB1  MAXH 218 degs 128 ¢ 6-2. 56 Wb/ 112" RiPar g (RG] Fns TIT] dege 128 cn f
Vieter Carected
Watker Freguery Reading oot s117_oot68724 1odB_ATTI) oc Cor (@) Reading Average L (6Buvim) Margn [ —— pMargn | A Oy
1 (@Buv) (dBuvim) @ ) (099 em

1 *2.48351 55.35 Pk 32 202 0 67.15 - - 74 6.85 210 120 H

2 *2.4843 56.29 Pk 32 202 0 68.09 - - 74 5.91 210 120 H

3 *2.48351 3135 RMS 32 202 0 4315 54 -10.85 - - 210 120 H

4 *2.48417 32.18 RMS 32 202 0 43.98 54 -10.02 - - 210 120 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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FCC ID: ASLSMT735

BANDEDGE(ANT2 WORST CASE: 1 CHANNEL)

HORIZONTAL RESULT

| oL SUWON Lok Chamber 3 2821 Mar 38 23:23:57
e
Restricted Bondedge
"s Project Number:4788841428
""""" Client:Samsung
Config:EUT / AC Adopter / Keyboord
. Mode:DTS 2.4 BE_H_11b_2412_A2
L s Tested by:229437/7AC T20 U7 68 Hz e,
r
yza)
R B B B “
a
I L R e
o
it
= -
575
5 -5
= 65
o
o
55| Average Limit (dBulim)
it R btk e ke et e it bbb o Bl b st RN
45
W oo " s
35
2. 31 18 . 5MH=z/ 2.415
Frequency (GHz)
Fange 1GH) REW/UBD Ref/ALtn Del/Avg Hods Smep Pls  Houps/thds  Posibion Flarge (EHz) FEWUE Rel/Altn  Del/Avg Hode Susep Pls  ESaps/Mode  Position
1:3.31-2.415 61/ 112115 FEA/LogPur-llide  futo el M 158 dege 126 # MBI 1121 ER/Far AR i e 180 152 dege 1
Vier Somecied
Frequency Margin PK Margin Azimtn Height
Marker (GHz) T:;:c)g Det 3117_00218957 10dB_ATT[dB] DC Corr (dB) (z;:?/l;:) Average Limit (dBuV/m) (@8) Peak Limit (dBuV/m) (d8) (Degs) (em) Polarity.
1 *2.39 53.08 Pk 32.8 -25.2 0 60.68 - - 74 -13.32 150 126 H
2 *2.3898 62.2 Pk 32.8 -25.2 0 69.8 - - 74 -4.2 150 126 H
3 *2.39 33.4 RMS 32.8 -25.2 0 41 54 -13 - - 150 126 H
4 *2.38771 37.26 RMS 32.8 -25.2 0 44.86 54 -9.14 - - 150 126 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE TEST DATA

Freq. PGIERR Frequency Reading |Detector| ANT Loss DC Corr Result | AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth | Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] |[dBuVv/m][dBuv/m]| [dB] [[dBuVvim]| [dB] [Degs] [cm]
*2.39 40.61 Pk 31.90 -20.30 0.00 52.21 - - 74.00 -21.79 212 111 H
*2.38966 55.06 Pk 31.90 -20.30 0.00 66.66 - - 74.00 -7.34 212 111 H
*2.39 31.38 RMS 31.90 -20.30 0.00 42.98 54.00 -11.02 - - 212 111 H
2412 ANTL *2.3885 32.16 RMS 31.90 -20.30 0.00 43.76 54.00 -10.24 - = 212 111 H
*2.39 40.55 Pk 31.90 -20.30 0.00 52816 - - 74.00 -21.85 169 377 Vv
*2.38956 53.34 Pk 31.90 -20.30 0.00 64.94 - - 74.00 -9.06 169 377 \
*2.39 30.89 RMS 31.90 -20.30 0.00 42.49 54.00 -11.51 - - 169 377 \
*2.38928 31.59 RMS 31.90 -20.30 0.00 43.19 54.00 -10.81 - - 169 377 \
*2.48351 55.35 Pk 32.00 -20.20 0.00 67.15 - - 74.00 -6.85 210 120 H
*2.4843 56.29 Pk 32.00 -20.20 0.00 68.09 - ° 74.00 -5.91 210 120 H
*2.48351 31.35 RMS 32.00 -20.20 0.00 43.15 54.00 -10.85 - - 210 120 H
2462 ANTL *2.48417 32.18 RMS 32.00 -20.20 0.00 43.98 54.00 -10.02 - - 210 120 H
*2.48351 40.31 Pk 32.00 -20.20 0.00 52.11 - - 74.00 -21.89 162 312 \
*2.48387 55.05 Pk 32.00 -20.20 0.00 66.85 - - 74.00 -7.15 162 312 \
*2.48351 31.25 RMS 32.00 -20.20 0.00 43.05 54.00 -10.95 - = 162 312 \
*2.48372 31.78 RMS 32.00 -20.20 0.00 43.58 54.00 -10.42 - = 162 312 \
*2.48351 41.51 Pk 32.00 -20.20 0.00 53.31 - - 74.00 -20.69 214 106 H
*2.484 49.88 Pk 32.00 -20.20 0.00 61.68 - - 74.00 -12.32 214 106 H
*2.48351 30.92 RMS 32.00 -20.20 0.00 42.72 54.00 -11.28 - - 214 106 H
2467 ANTL 2.560 31.37 RMS 32.20 -20.10 0.00 43.47 54.00 -10.53 - = 214 106 H
*2.48351 41.26 Pk 32.00 -25.30 0.00 47.96 - - 74.00 -26.04 168 310 Vv
2.522 45.90 Pk 32.00 -25.10 0.00 52.80 - - 74.00 -21.20 168 310 \
*2.48351 33.04 RMS 32.00 -25.30 0.00 39.74 54.00 -14.26 - = 168 310 \
2.538 33.45 RMS 32.00 -25.10 0.00 40.35 54.00 -13.65 - - 168 310 \
*2.48351 41.38 Pk 32.00 -20.20 0.00 53.18 - - 74.00 -20.82 209 170 H
*2.48468 45.73 Pk 32.00 -20.20 0.00 57.53 - - 74.00 -16.47 209 170 H
*2.48351 31.65 RMS 32.00 -20.20 0.00 43.45 54.00 -10.55 - = 209 170 H
2472 ANTL *2.48352 31.96 RMS 32.00 -20.20 0.00 43.76 54.00 -10.24 - - 209 170 H
*2.48351 40.36 Pk 32.00 -20.20 0.00 52.16 ° o 74.00 -21.84 161 312 \
*2.4843 45.17 Pk 32.00 -20.20 0.00 56.97 - - 74.00 -17.03 161 312 \
*2.48351 31.82 RMS 32.00 -20.20 0.00 43.62 54.00 -10.38 - - 161 312 \
*2.4837 31.74 RMS 32.00 -20.20 0.00 43.54 54.00 -10.46 - = 161 312 \
Freq. Antenna Frequency Reading |Detector | ANT Loss DC Corr Result [ AV Limit [ AV Margin | PK Limit | PK Margin | Azimuth | Height Polarity
[MHZ] [GHz ] [dBuV] Mode | Factor [dB] [dB] |[dBuV/m][dBuV/m]| [dB] |[dBuV/m]| [dB] [Degs] [cm]
*2.39 53.08 Pk 32.80 -25.20 0.00 60.68 - - 74.00 -13.32 150 126 H
*2.3898 62.20 Pk 32.80 -25.20 0.00 69.80 - - 74.00 -4.20 150 126 H
*2.39 33.40 RMS 32.80 -25.20 0.00 41.00 54.00 -13.00 - - 150 126 H
2412 ANT2 *2.38771 37.26 RMS 32.80 -25.20 0.00 44.86 54.00 -9.14 - - 150 126 H
*2.39 43.08 Pk 32.80 -25.20 0.00 50.68 - - 74.00 -23.32 197 315 \4
*2.38973 60.11 Pk 32.80 -25.20 0.00 67.71 - - 74.00 -6.29 197 315 \
*2.39 33.18 RMS 32.80 -25.20 0.00 40.78 54.00 -13.22 - - 197 315 \
*2.38833 34.55 RMS 32.80 -25.20 0.00 42.15 54.00 -11.85 - - 197 315 \
*2.4835 48.69 Pk 32.90 -25.00 0.00 56.59 - - 74.00 -17.41 151 111 H
*2.48362 61.51 Pk 32.90 -25.00 0.00 69.41 - - 74.00 -4.59 151 111 H
*2.4835 34.31 RMS 32.90 -25.00 0.00 42.21 54.00 -11.79 = - 151 111 H
2462 ANT2 *2.48373 37.25 RMS 32.90 -25.00 0.00 45.15 54.00 -8.85 - - 151 111 H
*2.4835 58.23 Pk 32.90 -25.00 0.00 66.13 © o 74.00 -7.87 194 296 Vv
*2.48364 59.55 Pk 32.90 -25.00 0.00 67.45 - - 74.00 -6.55 194 296 Vv
*2.4835 33.37 RMS 32.90 -25.00 0.00 41.27 54.00 -12.73 - - 194 296 \
*2.4836 35.42 RMS 32.90 -25.00 0.00 43.32 54.00 -10.68 - - 194 296 \
*2.4835 41.75 Pk 32.90 -25.00 0.00 49.65 - - 74.00 -24.35 153 116 H
*2.48368 51.56 Pk 32.90 -25.00 0.00 59.46 - - 74.00 -14.54 153 116 H
*2.4835 32.58 RMS 32.90 -25.00 0.00 40.48 54.00 -13.52 - - 153 116 H
2467 ANT2 2513 33.03 RMS 32.90 -25.00 0.00 40.93 54.00 -13.07 - - 153 116 H
*2.4835 49.07 Pk 32.90 -25.00 0.00 56.97 ° s 74.00 -17.03 197 297 \4
*2.4853 49.85 Pk 32.90 -25.00 0.00 57.75 - - 74.00 -16.25 197 297 \
*2.4835 32.04 RMS 32.90 -25.00 0.00 39.94 54.00 -14.06 - - 197 297 \
2.525 33.25 RMS 32.90 -25.00 0.00 41.15 54.00 -12.85 - - 197 297 \
*2.4835 42.32 Pk 32.90 -25.00 0.00 50.22 - - 74.00 -23.78 172 175 H
*2.48387 46.31 Pk 32.90 -25.00 0.00 54.21 - - 74.00 -19.79 172 175 H
*2.4835 32.10 RMS 32.90 -25.00 0.00 40.00 54.00 -14.00 - - 172 175 H
2472 ANT2 *2.48364 33.58 RMS 32.90 -25.00 0.00 41.48 54.00 -12.52 - - 172 175 H
*2.4835 43.80 Pk 32.90 -25.00 0.00 51.70 - - 74.00 -22.30 130 137 \
*2.48389 46.17 Pk 32.90 -25.00 0.00 54.07 - - 74.00 -19.93 130 137 Vv
*2.4835 32.31 RMS 32.90 -25.00 0.00 40.21 54.00 -13.79 - - 130 137 \
2512 33.16 RMS 32.90 -25.00 0.00 41.06 54.00 -12.94 - - 130 137 \

Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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DATE: 2021-04-30

HARMONICS AND SPURIOUS EMISSIONS(ANT1 WORST CASE: 11 CHANNEL)

CH 11 RESULTS

2

UL SUMON Laob Chamber

188

B8a
76

5] |

n) Horizanta

CdBull

26
—_ —_— —_— —— e —_—— e — -
Fregquency
[ TR Taf/itin Datifg ok Soep P T/ Fosition forer FEE Reiithn Dty Foke Sop Fio T/t Fosilion
UL SUMON Lok Chamber 2 821 Apr 1519 B
Radioted Emissions 3-Meters
o je mber 478384 142
e :’. aject Nunber: 4789841428
Client:Somsung
Config:EL C
Mede:DTS_2.4_HAR
ELE] Tested by: 2688
BE
5 7e
= (=]
> 5A
2 -
o =} ) 6
40 4 a
38
20
_ —_ _— —_— —_——y— -
Frequency (GHz)
Fonzn (G821 FEINED Fal At Dat/hog e Seer P Fopld Paitor | Famm (08 TR Ralfiin et/ ok == Fia TompalMae Fomilion

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Frequenc! Metgr 117_0016872 Corre‘?ted Avg Limit Margin Peak Limit Margin Azimuth Height
fg Hez . y F:;::.\,;)g Det 3117 _( . 3GHz_HP[dB] DC Corr (dB) (igziﬁ;;mg) ( ngqu) P us?) (:Buv,m) p ds) Dogs) (ir?‘) Polarity

*2.92399 4182 PK2 341 -26.8 0 49.12 - - 74 24.88 204 108 H
*4.92397 36.9 MAv1 34.1 -26.8 0 44.2 54 -9.8 - - 204 108 H
*2.92397 4174 PK2 341 -26.8 0 49.04 - - 74 24.96 177 233 v
*2.92399 36.76 MAVL 341 26.8 0 44.06 54 -9.94 - - 177 233 v
*7.37564 35.26 PK2 36.1 -24.1 0 47.26 - - 74 -26.74 74 120 H
*7.38508 2357 MAVL 36.0 24 0 35.67 54 -18.33 - - 74 120 H
*7.38846 34.95 PK2 36.1 -24 0 47.05 - - 74 -26.95 286 378 Vv
*7.38512 23.7 MAv1 36.1 -24 0 35.8 54 -18.2 - - 286 378 Vv
9.84378 32.23 PK2 373 21 0 4853 - - 74 25.47 74 120 H
9.84154 32.53 PK2 37.3 -20.9 0 48.93 74 -25.07 0 100 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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HARMONICS AND SPURIOUS EMISSIONS(ANT2 WORST CASE: 6 CHANNEL)

CH 6 RESULTS

2

UL SUMON Lab Chamber

Mode :DTS_2.4_HARM_1
(Teated by:2BBSZ2 / AC

Pro
aa 1Cliant :Somaung
Config EUT
Els)
)
¢ 78
R e ‘

ject Number:4789841428

CdBull/m

28
—— — — - _— —
Freguency (GHz)
Fonga (#) FEUAEY Rl /3ttn  at/fng Fock Seep Fts  doepa/fbds  Fosition T Forge (621 () Red/fttn  Del/fug fodes Sumep Pis  foups/Mods Fosilion
,»UL SUWON Lab Chamber 2 2821 Apr 26 13:06 1
Rodiated Emissians 3-Meters
Froject Number:d789841428
aa 1Cliant :Somaung
Config:ELT
_ Vode:DTS_2 .4 |
et} | Tested by:2B882 Hz
=15
FRET:
-~ =5}
3 5] 2
: &
2 d ?
4i;
30,
28
—— —  —— - _——— e —
Freguency (GHz)
Fongn (6#) FEUAEY Rl /8itn at/fg Foce Seep Fts  doapa/fbds  Fosition T Forge (621 ) Red/fttn  Det/ug fods Sumep Pis  foupsifods Fosilion

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected . " . N
o | s | ow | IS o | oo | mam | i | e | tmumo | e | e | s
*4.87392 47.49 PK2 34.1 -27.7 0 53.89 - - 74 -20.11 167 130 H
* 487402 44.46 MAv1 34.1 -27.7 0 50.86 54 -3.14 - - 167 130 H
*4.87398 46.72 PK2 34.1 -27.7 0 53.12 - - 74 -20.88 193 250 \
*4.87398 44.34 MAv1 34.1 -27.7 0 50.74 54 -3.26 - - 193 250 Vv
*7.31061 38.83 PK2 36.2 -24.6 0 50.43 - - 74 -23.57 150 135 H
*7.31183 30.58 MAv1 36.2 -24.6 0 42.18 54 -11.82 - - 150 135 H
*7.31161 41.81 PK2 36.2 -24.6 0 53.41 - - 74 -20.59 214 100 Vv
*7.31187 36.37 MAv1 36.2 -24.6 0 47.97 54 -6.03 - - 214 100 \
9.74786 34.82 PK2 37.2 -20.5 0 51.52 - - 74 -22.48 100 104 \
9.74784 33.19 PK2 37.2 -20.5 0 49.89 74 -24.11 58 100 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30
FCC ID: ASLSMT735

HARMONICS AND SPURIOUS EMISSIONS TEST DATA

Freq. PGIERR Frequency Reading |Detector| ANT Loss DC Corr Result | AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth | Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] |[dBuV/m][dBuv/m]| [dB] [[dBuVvim]| [dB] [Degs] [cm]
*4.82406 40.54 PK2 34.10 -27.90 0.00 46.74 - - 74.00 -27.26 205 100 H
*4.82402 34.49 MAvVL 34.10 -27.90 0.00 40.69 54.00 -13.31 - - 205 100 H
*4.824 40.57 PK2 34.10 -27.90 0.00 46.77 - - 74.00 -27.23 179 247 \
2412 ANTL *4.82394 34.76 MAvVL 34.10 -27.90 0.00 40.96 54.00 -13.04 - = 179 247 \
7.237 35.46 PK2 36.20 -25.10 0.00 46.56 = = 74.00 -27.44 246 369 H
7.236 37.09 PK2 36.20 -25.10 0.00 48.19 - - 74.00 -25.81 172 363 \
9.646 3241 PK2 37.00 -20.80 0.00 48.61 - - 74.00 -25.39 360 100 H
9.648 33.15 PK2 37.00 -20.90 0.00 49.25 - - 74.00 -24.75 360 100 \
*4.8738 40.37 PK2 34.10 -27.70 0.00 46.77 - - 74.00 -27.23 206 131 H
*4.87394 34.15 MAvV1 34.10 -27.70 0.00 40.55 54.00 -13.45 = = 206 131 H
*4.87404 40.98 PK2 34.10 -27.70 0.00 47.38 = = 74.00 -26.62 178 261 \
*4.87396 35.52 MAv1 34.10 -27.70 0.00 41.92 54.00 -12.08 - - 178 261 \
2437 ANTL *7.30799 35.78 PK2 36.20 -24.70 0.00 47.28 - - 74.00 -26.72 67 128 H
*7.31005 24.69 MAvVL 36.20 -24.60 0.00 36.29 54.00 -17.71 - = 67 128 H
*7.30951 37.84 PK2 36.20 -24.70 0.00 49.34 - - 74.00 -24.66 173 265 Vv
*7.30993 27.65 MAvVL 36.20 -24.60 0.00 39.25 54.00 -14.75 - - 173 265 \
9.752 32.09 PK2 37.20 -20.50 0.00 48.79 - - 74.00 -25.21 0 100 H
9.752 33.08 PK2 37.20 -20.50 0.00 49.78 - - 74.00 -24.22 0 100 \
*4.92399 41.82 PK2 34.10 -26.80 0.00 49.12 - - 74.00 -24.88 204 108 H
*4.92397 36.90 MAvVL 34.10 -26.80 0.00 44.20 54.00 -9.80 - - 204 108 H
*4.92397 41.74 PK2 34.10 -26.80 0.00 49.04 = > 74.00 -24.96 177 233 \
*4.92399 36.76 MAvV1 34.10 -26.80 0.00 44.06 54.00 -9.94 - - 177 233 \
2462 ANTL *7.37564 35.26 PK2 36.10 -24.10 0.00 47.26 - - 74.00 -26.74 74 120 H
*7.38508 23.57 MAvVL 36.10 -24.00 0.00 35.67 54.00 -18.33 - = 74 120 H
*7.38846 34.95 PK2 36.10 -24.00 0.00 47.05 - - 74.00 -26.95 286 378 Vv
*7.38512 23.70 MAvVL 36.10 -24.00 0.00 35.80 54.00 -18.20 - - 286 378 \
9.844 32.23 PK2 37.30 -21.00 0.00 48.53 - - 74.00 -25.47 74 120 H
9.842 32.53 PK2 37.30 -20.90 0.00 48.93 - - 74.00 -25.07 0 100 \
Freq. - Frequency Reading | Detector | ANT Loss DC Corr Result [ AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth [ Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] [[dBuv/im][dBuv/m]| [dB] [[dBuvim]] [dB] [Degs] [cm]
*4.82398 47.83 PK2 34.10 -31.30 0.00 50.63 - - 74.00 -23.37 170 155 H
*4.82392 43.95 MAvVL 34.10 -31.30 0.00 46.75 54.00 -7.25 - - 170 155 H
*4.82408 47.36 PK2 34.10 -31.30 0.00 50.16 - - 74.00 -23.84 194 254 \
2412 ANT2 *4.82398 43.25 MAvVL 34.10 -31.30 0.00 46.05 54.00 =7.95 - - 194 254 \
7.237 39.87 PK2 35.80 -27.60 0.00 48.07 - - 74.00 -25.93 152 147 H
7.235 41.97 PK2 35.80 -27.60 0.00 50.17 © s 74.00 -23.83 217 100 \
9.648 37.51 PK2 37.20 -23.10 0.00 51.61 - - 74.00 -22.39 333 104 H
9.648 40.86 PK2 37.20 -23.20 0.00 54.86 = = 74.00 -19.14 109 101 V
*4.87392 47.49 PK2 34.10 -27.70 0.00 53.89 - - 74.00 -20.11 167 130 H
*4.87402 44.46 MAvV1 34.10 -27.70 0.00 50.86 54.00 -3.14 = = 167 130 H
*4.87398 46.72 PK2 34.10 -27.70 0.00 53.12 - - 74.00 -20.88 193 250 Vv
*4.87398 44.34 MAvVL 34.10 -27.70 0.00 50.74 54.00 -3.26 = = 193 250 \4
2437 ANT2 *7.31061 38.83 PK2 36.20 -24.60 0.00 50.43 - - 74.00 -23.57 150 135 H
*7.31183 30.58 MAvVL 36.20 -24.60 0.00 42.18 54.00 -11.82 - - 150 135 H
*7.31161 41.81 PK2 36.20 -24.60 0.00 53.41 - - 74.00 -20.59 214 100 \
*7.31187 36.37 MAvL 36.20 -24.60 0.00 47.97 54.00 -6.03 - - 214 100 \
9.748 34.82 PK2 37.20 -20.50 0.00 51.52 - - 74.00 -22.48 100 104 \
9.748 33.19 PK2 37.20 -20.50 0.00 49.89 = 2 74.00 -24.11 58 100 H
*4.92395 41.45 PK2 34.10 -26.80 0.00 48.75 - - 74.00 -25.25 183 139 H
*4.92397 36.62 MAvVL 34.10 -26.80 0.00 43.92 54.00 -10.08 - - 183 139 H
*4.92399 41.51 PK2 34.10 -26.80 0.00 48.81 - - 74.00 -25.19 192 272 Vv
*4.92395 37.04 MAvL 34.10 -26.80 0.00 44.34 54.00 -9.66 - - 192 272 Vv
2462 ANT2 *7.38301 36.83 PK2 36.10 -24.00 0.00 48.93 - - 74.00 -25.07 153 132 H
*7.38501 27.24 MAvVL 36.10 -24.00 0.00 39.34 54.00 -14.66 - - 153 132 H
*7.38513 39.17 PK2 36.10 -24.00 0.00 51.27 - = 74.00 -22.73 216 100 \
*7.38521 32.28 MAvVL 36.10 -24.00 0.00 44.38 54.00 -9.62 - - 216 100 \
9.848 33.20 PK2 37.30 -20.90 0.00 49.60 - - 74.00 -24.40 56 100 H
9.848 36.30 PK2 37.30 -20.90 0.00 52.70 - 74.00 -21.30 280 331 \

Notel. PK2 - KDB558074 Method: Maximum Peak / MAv1 - KDB558074 Option 1 Maximum RMS Average
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30
FCC ID: ASLSMT735

10.1.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

2TX Antenna 1 + Antenna 2

BANDEDGE (WORST CASE: 11 CHANNEL)

VERTICAL RESULT

IﬁEJL SUWON Lab Chamber 2 2821 Mar 26 16:38:34
2:° :

Restricted Bandedge
Froject Number:4789841420

1150 : : “IC1ient : Sameung
" Config EUT / AC Adopter
WA i Mode 0TS 2.4 BE_U_11g_2462_A
185 \¢ '\w»""\' o s “|Tested by:20882 / AC 128 U, 68 Hz
95}
§ 85
5
L
@
- 75 \ :
- :
3 Wy P
o I = S i
2 B5
0
H H rages mit C(dBul V)
Y] RO : i h
q
! :
45
35
2. 46 T8 3MH=/ Z.563
Frequency (GHz)
Range (6iz] REUAUEN Faf/ittn  Det/Avg Mode Sumep Pte Fops/fode Position Fanga (5riz) BB Ref/fitn Det/fvg Hode Susep Fis  FwupsMods Position
e Torecia
Marker equency Reading Det 3117_00168724 10dB_ATT[dB] DC Corr (dB) Reading Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Adimuth Helght Polarity
(GHz) (dBuv) (dBuvim) (dB) (dB) (Degs) (cm)
1 *2.48351 50.3 Pk 32 -20.2 0 62.1 - - 74 -11.9 163 354 \
2 *2.48384 53.77 Pk 32 -20.2 0 65.57 - - 74 -8.43 163 354 \
3 *2.48351 38.75 RMS 32 -20.2 0 50.55 54 -3.45 - - 163 354 Vv
4 *2.48352 39.14 RMS 32 -20.2 0 50.94 54 -3.06 - - 163 354 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30
FCC ID: ASLSMT735

BANDEDGE TEST DATA

Freq. - Frequency Reading [ Detector| ANT Loss DC Corr Result [ AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth [ Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] [[dBuv/im][dBuv/m] [dB] [[dBuvim] [dB] [Degs] [cm]
*2.39 53.40 Pk 32.80 -25.20 0.00 61.00 - - 74.00 -13.00 205 106 H
*2.38922 54.60 Pk 32.80 -25.10 0.00 62.30 - - 74.00 -11.70 205 106 H
*2.39 40.26 RMS 32.80 -25.20 0.00 47.86 54.00 -6.14 - - 205 106 H
2412 MIMO *2.38938 41.42 RMS 32.80 -25.10 0.00 49.12 54.00 -4.88 - - 205 106 H
*2.39 48.71 Pk 31.90 -20.30 0.00 60.31 - - 74.00 -13.69 158 333 \
*2.38773 52.47 Pk 31.90 -20.20 0.00 64.17 - - 74.00 -9.83 158 333 Vv
*2.39 36.98 RMS 31.90 -20.30 0.00 48.58 54.00 -5.42 - - 158 333 Vv
*2.38804 38.66 RMS 31.90 -20.20 0.00 50.36 54.00 -3.64 - - 158 333 \
*2.39 52.23 Pk 32.80 -25.20 0.00 59.83 - - 74.00 -14.17 200 103 H
*2.38864 53.41 Pk 32.80 -25.20 0.00 61.01 - - 74.00 =12.99 200 103 H
*2.39 39.27 RMS 32.80 -25.20 0.00 46.87 54.00 -7.13 - - 200 103 H
2417 MIMO *2.38833 41.57 RMS 32.80 -25.20 0.00 49.17 54.00 -4.83 o e 200 103 H
*2.39 49.07 Pk 31.90 -20.30 0.00 60.67 - - 74.00 -13.33 167 334 \
*2.38977 51.85 Pk 31.90 -20.30 0.00 63.45 - - 74.00 -10.55 167 334 \
*2.39 37.93 RMS 31.90 -20.30 0.00 49.53 54.00 -4.47 - - 167 334 Vv
*2.38922 39.10 RMS 31.90 -20.30 0.00 50.70 54.00 -3.30 - - 167 334 \
*2.4835 50.80 Pk 32.90 -25.00 0.00 58.70 - - 74.00 -15.30 203 119 H
*2.48409 53.15 Pk 32.90 -25.00 0.00 61.05 - - 74.00 -12.95 203 119 H
*2.4835 39.81 RMS 32.90 -25.00 0.00 47.71 54.00 -6.29 - - 203 119 H
2457 MIMO *2.48416 41.27 RMS 32.90 -25.00 0.00 49.17 54.00 -4.83 - - 203 119 H
*2.48351 46.97 Pk 32.00 -20.20 0.00 58.77 - - 74.00 -15.23 160 318 \4
*2.48428 47.48 Pk 32.00 -20.20 0.00 59.28 - - 74.00 -14.72 160 318 \
*2.48351 35.40 RMS 32.00 -20.20 0.00 47.20 54.00 -6.80 - - 160 318 Vv
*2.48554 35.39 RMS 32.00 -20.20 0.00 47.19 54.00 -6.81 2 = 160 318 \
*2.4835 51.54 Pk 32.90 -25.00 0.00 59.44 - - 74.00 -14.56 186 148 H
*2.48422 51.94 Pk 32.90 -25.00 0.00 59.84 - - 74.00 -14.16 186 148 H
*2.4835 41.28 RMS 32.90 -25.00 0.00 49.18 54.00 -4.82 - - 186 148 H
*2.48381 40.74 RMS 32.90 -25.00 0.00 48.64 54.00 -5.36 - - 186 148 H
2462 IO *2.48351 50.30 Pk 32.00 -20.20 0.00 62.10 - - 74.00 -11.90 163 354 Vv
*2.48384 53.77 Pk 32.00 -20.20 0.00 65.57 - - 74.00 -8.43 163 354 Vv
*2.48351 38.75 RMS 32.00 -20.20 0.00 50.55 54.00 -3.45 - - 163 354 Vv
*2.48352 39.14 RMS 32.00 -20.20 0.00 50.94 54.00 -3.06 - - 163 354 Vv
*2.4835 43.27 Pk 32.90 -25.00 0.00 51.17 - - 74.00 -22.83 152 112 H
*2.48389 45.98 Pk 32.90 -25.00 0.00 53.88 - - 74.00 -20.12 152 112 H
*2.4835 32.89 RMS 32.90 -25.00 0.00 40.79 54.00 -13.21 - - 152 112 H
2467 MIMO *2.48377 34.73 RMS 32.90 -25.00 0.00 42.63 54.00 -11.37 - - 152 112 H
*2.4835 42.46 Pk 32.90 -25.00 0.00 50.36 - - 74.00 -23.64 168 329 Vv
*2.48479 45.15 Pk 32.90 -25.00 0.00 53.05 - - 74.00 -20.95 168 329 i
*2.4835 32.97 RMS 32.90 -25.00 0.00 40.87 54.00 -13.13 - - 168 329 Vv
*2.48601 34.16 RMS 32.90 -25.00 0.00 42.06 54.00 -11.94 - - 168 329 \
*2.4835 45.58 Pk 32.90 -25.00 0.00 53.48 - - 74.00 -20.52 182 124 H
*2.48353 47.64 Pk 32.90 -25.00 0.00 56.54 - - 74.00 -18.46 182 124 H
*2.4835 34.67 RMS 32.90 -25.00 0.00 42.57 54.00 -11.43 - - 182 124 H
2472 MIMO *2.48354 35.17 RMS 32.90 -25.00 0.00 43.07 54.00 -10.93 - - 182 124 H
*2.4835 51.74 Pk 32.90 -25.00 0.00 59.64 - - 74.00 -14.36 170 312 Vv
*2.48353 51.54 Pk 32.90 -25.00 0.00 59.44 - - 74.00 -14.56 170 312 \
*2.4835 38.29 RMS 32.90 -25.00 0.00 46.19 54.00 -7.81 - - 170 312 Vv
*2.48351 38.33 RMS 32.90 -25.00 0.00 46.23 54.00 -7.77 - = 170 312 \

Notel. Pk - Peak detector, RMS - RMS detéctior
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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REPORT NO: 4789867746-E3V2
FCC ID: ASLSMT735

DATE: 2021-04-30

HARMONICS AND SPURIOUS EMISSIONS (WORST CASE: 6 CHANNEL)

CH 6 RESULTS

,»UL SUWON Lab Chamber 2

35 o i
2a
Freguency (GHz)
Tonga ol AR i 7Aiin Daifvg P S T e (G0 TERAT Tal/fitn Det/forg Fode Fix Fopalfade Fosilion
, UL SUWOM Lok Chomber 2 21 Mar 26 11:4
Radioted Emizsions 3-Meters
Project Number: 4789841420
el Client:Samsung
Config:EUT / A
i Vade: DTS 2.4 1
Elt) Teated hy:2B8B82 /
86
= 7n
= [=1z]
£ 5 =
2 23] 4
4a’
36
28
P - —  — - —— e — —
Freguency (GHz)
Fangs (6] FIAEL Fal 8in Dat/fug Fodk Swep Fis  #apa/fods  Fosition | Forge (G2 FENAEL Fef/itn Detifug Fod P Fmpa/fods  Fosilion

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Frequenc! ME[,er 3117_0016872 COUE(?ted Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) Y F:;::.\,;)g Det - 3GHz_HP[dB] DC Corr (dB) (igziﬁ;;mg) ( ngu\//m) p ds) asuvim) P us?) Do) (Cmg) Polarity

*4.87622 49.78 PK2 34.1 -27.6 0 56.28 - - 74 -17.72 209 217 H
*4.87634 35.96 MAv1 34.1 -27.6 0 42.46 54 -11.54 - - 209 217 H
*4.87612 55.72 PK2 34.1 -27.6 0 62.22 - - 74 -11.78 211 101 \%
*4.8762 41.58 MAv1 34.1 -27.6 0 48.08 54 -5.92 - - 211 101 \%
*7.30727 43.11 PK2 36.2 -24.7 0 54.61 - - 74 -19.39 350 107 H
*7.31139 29.2 MAv1 36.2 -24.6 0 40.8 54 -13.2 - - 350 107 H
*7.30735 48.29 PK2 36.2 -24.7 0 59.79 - - 74 -14.21 354 240 \%
*7.31255 33.83 MAv1 36.1 -24.6 0 45.33 54 -8.67 - - 354 240 \
9.74782 35.91 PK2 37.2 -20.5 0 52.61 - - 74 -21.39 253 101 H
9.74802 40.03 PK2 37.2 -20.5 0 56.73 74 -17.27 318 256 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4789867746-E3V2 DATE: 2021-04-30
FCC ID: ASLSMT735

HARMONICS AND SPURIOUS EMISSIONS TEST DATA

Freq. e Frequency Reading |Detector| ANT Loss DC Corr Result | AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth | Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] |[dBuVv/m][dBuv/m]| [dB] [[dBuVvim]| [dB] [Degs] [cm]
*4.83628 41.72 PK2 34.60 -30.40 0.00 45.92 - - 74.00 -28.08 101 207 H
*4.83662 30.24 MAvVL 34.60 -30.40 0.00 34.44 54.00 -19.56 - - 101 207 H
*4.83443 52.36 PK2 34.60 -30.40 0.00 56.56 - - 74.00 -17.44 155 111 Vv
*4.83441 38.70 MAv1 34.60 -30.40 0.00 42.90 54.00 -11.10 = = 155 111 \
2417 MIMO *7.25025 37.26 PK2 36.00 -25.40 0.00 47.86 - - 74.00 -26.14 43 253 H
*7.25475 25.91 MAvL 36.00 -25.40 0.00 36.51 54.00 -17.49 - - 43 253 H
*7.25475 45.35 PK2 36.00 -25.40 0.00 55.95 - - 74.00 -18.05 173 100 \4
*7.25075 32.08 MAvVL 36.00 -25.40 0.00 42.68 54.00 -11.32 - - 173 100 i
9.668 35.89 PK2 37.40 -21.30 0.00 51.99 - - 74.00 -22.01 78 101 H
9.668 41.28 PK2 37.40 -21.30 0.00 57.38 - - 74.00 -16.62 145 222 \
*4.87622 49.78 PK2 34.10 -27.60 0.00 56.28 - - 74.00 -17.72 209 217 H
*4.87634 35.96 MAvVL 34.10 -27.60 0.00 42.46 54.00 -11.54 - - 209 217 H
*4.87612 55.72 PK2 34.10 -27.60 0.00 62.22 - - 74.00 -11.78 211 101 \
*4.8762 41.58 MAvVL 34.10 -27.60 0.00 48.08 54.00 -5.92 - - 211 101 Vv
*7.30727 43.11 PK2 36.20 -24.70 0.00 54.61 > = 74.00 -19.39 350 107 H
24387 MO *7.31139 29.20 MAvVL 36.20 -24.60 0.00 40.80 54.00 -13.20 - - 350 107 H
*7.30735 48.29 PK2 36.20 -24.70 0.00 59.79 - - 74.00 -14.21 354 240 \
*7.31255 33.83 MAvVL 36.10 -24.60 0.00 45.33 54.00 -8.67 - - 354 240 Vv
9.748 35.91 PK2 37.20 -20.50 0.00 52.61 - - 74.00 -21.39 253 101 H
9.748 40.03 PK2 37.20 -20.50 0.00 56.73 - - 74.00 -17.27 318 256 Vv
*4.91442 48.73 PK2 34.70 -31.00 0.00 52.43 ° 5 74.00 -21.57 60 100 H
*4.91488 36.79 MAvVL 34.70 -31.00 0.00 40.49 54.00 -13.51 - - 60 100 H
*4.9117 54.22 PK2 34.70 -31.00 0.00 57.92 - - 74.00 -16.08 156 250 \
*4.91204 42.80 MAvVL 34.70 -31.00 0.00 46.50 54.00 -7.50 - - 156 250 \
2457 MIMO *7.36583 39.39 PK2 36.00 -24.80 0.00 50.59 - - 74.00 -23.41 165 138 H
*7.36557 26.91 MAvVL 36.00 -24.80 0.00 38.11 54.00 -15.89 - - 165 138 H
*7.37522 47.75 PK2 36.00 -24.60 0.00 59.15 - - 74.00 -14.85 169 101 \
*7.37036 34.05 MAvVL 36.00 -24.70 0.00 45.35 54.00 -8.65 2 = 169 101 Vv
9.828 34.77 PK2 37.70 -21.30 0.00 51.17 - - 74.00 -22.83 76 103 H
9.828 42.44 PK2 37.70 -21.30 0.00 58.84 - 74.00 -15.16 140 217 Vv

Notel. PK2 - KDB558074 Method: Maximum Peak / MAv1 - KDB558074 Option 1 Maximum RMS Average
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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10.1.8. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

2TX Antenna 1 + Antenna 2

BANDEDGE (WORST CASE: 1 CHANNEL)

HORIZONTAL RESULT

| Ul SUWON Lab Chonber 3 2021 Mor 31 21.12:58
z

Restricted Bandedge
Project Mumber:4789841428
115 | Client:Somsung
Config:EUT / AC Adopter
Mode :0TS_2.4_BE_H_11n_HT28_2412_a
185 | Tested by:2AE98 / AC 128 U7 68 iz
a5
[=]
¥ 85
o
i
i -
£ 5
S 65
3
)
z
55l Averoge Limit (dBulym _ : f‘
| b il 0 ol y WMMM“ T TSP WL quhlln.M 3
ooy o . b b
-~ ‘ ‘ ! é __‘W/

S
55
35
2,31 T8 SMH=/ 7415
Frequency (GHz)
Range (GHz) REUABM Ref/fittn  Det/fvg Mode Sumep Pts  toeps/fode Position Range (GHz) FBLAURU Ref/hitn Det/fug Hode Susep Fis  FoupsMods Position
1:2731-2.415 6B 112015 PEAK/LogPur—ideo  Bnsecifuta)  BBBE  HAIH 202 degs 106 of 1-2.4 M W 1215 AUER/Pir Bg (R s P 9 18] Z 3 18E
Tierer Comecied
Varker Freqsency Reading Det 311700218957 1008_ATTIGB] oC Corr (@8) Reading Average Limit (4B uvim) Margin Peak Limit (4BuVim) PK Margin haimuth Height Polariy
(GHa) (@BuV) (dBuvim) (@8) @) (Degs) (em)
1 *2.39 56.65 Pk 32.8 -25.2 0 64.25 - - 74 -9.75 202 106 H
2 *2.38971 58.03 Pk 32.8 -25.2 0 65.63 - - 74 -8.37 202 106 H
3 *2.39 43.14 RMS 32.8 -25.2 0 50.74 54 -3.26 - 202 106 H
4 *2.38976 43.57 RMS 32.8 -25.2 0 51.17 54 -2.83 - - 202 106 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE TEST DATA

Freq. T - Frequency Reading [Detector | ANT Loss DC Corr Result [ AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth [ Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] [[dBuv/im][dBuv/m] [dB] [[dBuvim]] [dB] [Degs] [cm]
*2.39 56.65 Pk 32.80 -25.20 0.00 64.25 - - 74.00 -9.75 202 106 H
*2.38971 58.03 Pk 32.80 -25.20 0.00 65.63 - - 74.00 -8.37 202 106 H
*2.39 43.14 RMS 32.80 -25.20 0.00 50.74 54.00 -3.26 - - 202 106 H
2412 MIMO *2.38976 43.57 RMS 32.80 -25.20 0.00 51.17 54.00 -2.83 - - 202 106 H
*2.39 55.14 Pk 32.80 -25.20 0.00 62.74 - - 74.00 -11.26 187 326 \
*2.38893 57.44 Pk 32.80 -25.10 0.00 65.14 - - 74.00 -8.86 187 326 Vv
*2.39 42.85 RMS 32.80 -25.20 0.00 50.45 54.00 -3.55 - - 187 326 \
*2.38934 43.26 RMS 32.80 -25.10 0.00 50.96 54.00 -3.04 - - 187 326 Vv
*2.39 54.78 Pk 32.80 -25.20 0.00 62.38 - - 74.00 -11.62 204 105 H
*2.38997 56.47 Pk 32.80 -25.20 0.00 64.07 - - 74.00 -9.93 204 105 H
*2.39 41.62 RMS 32.80 -25.20 0.00 49.22 54.00 -4.78 - - 204 105 H
2417 MIMO *2.38998 42.77 RMS 32.80 -25.20 0.00 50.37 54.00 -3.63 - - 204 105 H
*2.39 47.65 Pk 31.90 -20.30 0.00 59125 - - 74.00 -14.75 190 332 \4
*2.38976 51.75 Pk 31.90 -20.30 0.00 63.35 - - 74.00 -10.65 190 332 \
*2.39 37.57 RMS 31.90 -20.30 0.00 49.17 54.00 -4.83 - - 190 332 \4
*2.38993 37.88 RMS 31.90 -20.30 0.00 49.48 54.00 -4.52 - - 190 332 \
*2.4835 50.25 Pk 32.90 -25.00 0.00 58.15 - - 74.00 -15.85 201 102 H
*2.48471 51.66 Pk 32.90 -25.00 0.00 59.56 - - 74.00 -14.44 201 102 H
*2.4835 39.49 RMS 32.90 -25.00 0.00 47.39 54.00 -6.61 - - 201 102 H
2457 MIMO *2.48385 39.72 RMS 32.90 -25.00 0.00 47.62 54.00 -6.38 - = 201 102 H
*2.48351 45.02 Pk 32.00 -20.20 0.00 56.82 - - 74.00 -17.18 169 352 \
*2.48365 47.98 Pk 32.00 -20.20 0.00 59.78 - - 74.00 -14.22 169 352 \
*2.48351 35.67 RMS 32.00 -20.20 0.00 47.47 54.00 -6.53 2 = 169 352 \
*2.48368 36.51 RMS 32.00 -20.20 0.00 48.31 54.00 -5.69 - - 169 352 \
*2.4835 54.85 Pk 32.90 -25.00 0.00 62.75 - - 74.00 -11.25 212 150 H
*2.48402 55.53 Pk 32.90 -25.00 0.00 63.43 - - 74.00 -10.57 212 150 H
*2.4835 41.21 RMS 32.90 -25.00 0.00 49.11 54.00 -4.89 - - 212 150 H
2462 MIMO *2.48364 41.98 RMS 32.90 -25.00 0.00 49.88 54.00 -4.12 - - 212 150 H
*2.48351 48.86 Pk 32.00 -20.20 0.00 60.66 - - 74.00 -13.34 193 353 Vv
*2.48617 50.10 Pk 32.00 -20.20 0.00 61.90 - - 74.00 -12.10 193 353 \
*2.48351 37.65 RMS 32.00 -20.20 0.00 49.45 54.00 -4.55 - - 193 353 Vv
*2.48361 37.76 RMS 32.00 -20.20 0.00 49.56 54.00 -4.44 - - 193 353 \
*2.4835 42.96 Pk 32.90 -25.00 0.00 50.86 - - 74.00 -23.14 155 113 H
2.541 45.24 Pk 32.90 -25.00 0.00 53.14 - - 74.00 -20.86 155 113 H
*2.4835 33.31 RMS 32.90 -25.00 0.00 41.21 54.00 =12.79 - - 155 113 H
2467 MIMO *2.48356 33.93 RMS 32.90 -25.00 0.00 41.83 54.00 -12.17 - - 155 113 H
*2.4835 42.92 Pk 32.90 -25.00 0.00 50.82 - - 74.00 -23.18 166 345 \4
*2.48521 45.00 Pk 32.90 -25.00 0.00 52.90 - - 74.00 -21.10 166 345 \
*2.4835 31.92 RMS 32.90 -25.00 0.00 39.82 54.00 -14.18 - - 166 345 \4
*2.48417 33.54 RMS 32.90 -25.00 0.00 41.44 54.00 -12.56 - - 166 345 \
*2.4835 50.17 Pk 32.90 -25.00 0.00 58.07 - - 74.00 -15.93 169 123 H
*2.48363 51.26 Pk 32.90 -25.00 0.00 59.16 - - 74.00 -14.84 169 123 H
*2.4835 38.06 RMS 32.90 -25.00 0.00 45.96 54.00 -8.04 - - 169 123 H
2472 MIMO *2.48359 38.62 RMS 32.90 -25.00 0.00 46.52 54.00 -7.48 - - 169 123 H
*2.4835 53.27 Pk 32.90 -25.00 0.00 61.17 - - 74.00 -12.83 192 339 \4
*2.48353 52.65 Pk 32.90 -25.00 0.00 60.55 - - 74.00 -13.45 192 339 \
*2.4835 39.62 RMS 32.90 -25.00 0.00 47.52 54.00 -6.48 - - 192 339 \4
*2.48351 40.63 RMS 32.90 -25.00 0.00 48.53 54.00 -5.47 - - 192 339 \

Notel. Pk - Peak detector, RMS - RMS detectior
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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HARMONICS AND SPURIOUS EMISSIONS (WORST CASE: 10 CHANNEL)
CH 10 RESULTS

2821 Apr 14:38: 859

.‘LIL SUWON Leb Chaomber 3
: Radioted Emissions 3-Meters

1

4785841420

fdopter
2.4_HARM_I1n_HT2B_2457_A
by 28898 / AC 128 U, 68 Hz

izontal
i

(dBul/m) Hor

uency (GHz)

Foruga (62 [ Faf ittn Dylifg Hade Secsp Fie  dopeMods  Fosition | Rage (6 [T Reffittn  Dut/ig Hode Secop Pie  tupstod  Fosition

HORIZONTAL

1.‘,‘LIL SUWON Lob Chamber 3 2821 Apr 14:38: 859

- 14785841420

fAdopter
N M 2.4_HARM_11n_HT2B_2457_A
94| Tested by: 28898 / AC 128 U, 68 Hz

o
]

=

i}

o)

i

(dBull/ml Uertico

Freguency (GHz)

Foruga (62 RENAEY Faf fittn Dylifg tade Secsp Fie  dopeMods  Fosition | Rage (6o [T Ref fittn  Dutsing Hode Secop Pie  tupstod  Fosition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected

Moy | e | o | RO soeneee | cccone | mmang | GIU NN L G | | e | em | P
*4.91318 45.25 PK2 34.7 -30.9 0 49.05 - - 74 -24.95 63 101 H
*4.91546 33.51 MAv1 34.7 -31 0 37.21 54 -16.79 - - 63 101 H
*4.91486 53.99 PK2 34.7 -31 0 57.69 - - 74 -16.31 119 276 \
* 491522 41.57 MAv1 34.7 -31 0 45.27 54 -8.73 - - 119 276 \
*7.36714 37.81 PK2 36 -24.8 0 49.01 - - 74 -24.99 163 128 H
*7.36483 25.33 MAv1 36 -24.8 0 36.53 54 -17.47 - - 163 128 H
*7.3736 39.34 PK2 36 -24.6 0 50.74 - - 74 -23.26 166 102 \
*7.37262 26.05 MAv1 36 -24.6 0 37.45 54 -16.55 - - 166 102 Vv
9.82822 34.63 PK2 37.7 -21.3 0 51.03 - - 74 -22.97 73 105 H
9.82796 40.91 PK2 37.7 -21.3 0 57.31 - - 74 -16.69 137 211 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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HARMONICS AND SPURIOUS EMISSIONS TEST DATA

Freq. e Frequency Reading |Detector| ANT Loss DC Corr Result | AV Limit [ AV Margin | PK Limit | PK Margin [ Azimuth | Height Polarity
[MHz] [GHz ] [dBuV] Mode | Factor [dB] [dB] |[dBuVv/m][dBuv/m]| [dB] [[dBuVvim]| [dB] [Degs] [cm]
*4.83766 45.62 PK2 34.60 -30.40 0.00 49.82 - - 74.00 -24.18 61 109 H
*4.83704 34.21 MAvVL 34.60 -30.40 0.00 38.41 54.00 -15.59 - - 61 109 H
*4.8377 50.62 PK2 34.60 -30.40 0.00 54.82 - - 74.00 -19.18 156 227 Vv
*4.83608 38.37 MAvL 34.60 -30.40 0.00 42.57 54.00 -11.43 - - 156 227 \
2417 MIMO *7.25075 34.85 PK2 36.00 -25.40 0.00 45.45 - - 74.00 -28.55 176 108 H
*7.25125 23.94 MAvVL 36.00 -25.40 0.00 34.54 54.00 -19.46 - - 176 108 H
*7.25325 37.99 PK2 36.00 -25.40 0.00 48.59 - - 74.00 -25.41 201 104 \4
*7.25175 25.38 MAvVL 36.00 -25.40 0.00 35.98 54.00 -18.02 - - 201 104 i
9.668 36.03 PK2 37.40 -21.30 0.00 52.13 - - 74.00 -21.87 71 104 H
9.668 42.24 PK2 37.40 -21.30 0.00 58.34 = = 74.00 -15.66 145 224 Vv
*4.87722 48.57 PK2 34.10 -27.60 0.00 55.07 - - 74.00 -18.93 39 188 H
*4.87464 35.05 MAvVL 34.10 -27.70 0.00 41.45 54.00 -12.55 o = 39 188 H
*4.87793 49.52 PK2 34.10 -27.60 0.00 56.02 - - 74.00 -17.98 123 389 \
*4.87738 36.35 MAvVL 34.10 -27.60 0.00 42.85 54.00 -11.15 - - 123 389 \
2437 MIMO *7.31346 42.55 PK2 36.10 -24.60 0.00 54.05 - - 74.00 -19.95 167 127 H
*7.31116 29.20 MAvVL 36.20 -24.60 0.00 40.80 54.00 -13.20 - - 167 127 H
*7.31132 46.17 PK2 36.20 -24.60 0.00 57.77 - - 74.00 -16.23 234 100 Vv
*7.30996 32:31" MAvVL 36.20 -24.60 0.00 43.91 54.00 -10.09 - - 234 100 Vv
9.748 36.06 PK2 37.20 -20.50 0.00 52.76 - - 74.00 -21.24 38 100 H
9.748 41.44 PK2 37.20 -20.50 0.00 58.14 - - 74.00 -15.86 138 229 \
*4.91318 45.25 PK2 34.70 -30.90 0.00 49.05 - - 74.00 -24.95 63 101 H
*4.91546 33.51 MAvVL 34.70 -31.00 0.00 37.21 54.00 -16.79 - - 63 101 H
*4.91486 53.99 PK2 34.70 -31.00 0.00 57.69 - - 74.00 -16.31 119 276 \
*4.91522 41.57 MAvVL 34.70 -31.00 0.00 45.27 54.00 -8.73 = = 119 276 \
2457 MIMO *7.36714 37.81 PK2 36.00 -24.80 0.00 49.01 - - 74.00 -24.99 163 128 H
*7.36483 25.33 MAvL 36.00 -24.80 0.00 36.53 54.00 -17.47 - - 163 128 H
*7.3736 39.34 PK2 36.00 -24.60 0.00 50.74 - - 74.00 -23.26 166 102 \4
*7.37262 26.05 MAvVL 36.00 -24.60 0.00 37.45 54.00 -16.55 - - 166 102 Vv
9.828 34.63 PK2 37.70 -21.30 0.00 51.03 - - 74.00 -22.97 73 105 H
9.828 40.91 PK2 37.70 -21.30 0.00 57.31 - 74.00 -16.69 137 211 \

Notel. PK2 - KDB558074 Method: Maximum Peak / MAv1 - KDB558074 Option 1 Maximum RMS Average
Note2. * - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
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10.2. WORST CASE BELOW 1 GHZ

gz Ul SUWON Lob Chamber 1 2821 Apr 3 18:56: 14

3 Meters

, 68 Hz

5og
£
; -
% ; I
25| . -y
r ‘\.‘ﬂ -y T \\J‘“MW
15| . ;
e - - g - - - L
Frequency (MHz)
o G T A I T R R P e T T
q=UL SUWON Lok Chamber | _ ) o _ _ 2821 for 5 18:56:14
o Rodioted Emissions - 3 Meters
75 , BB Hz
5
O -
g &
=
25
15
k[ o - T —Tee - - ] L]
Frequency (MHz
[ Forga T [ Fafféttn  Datiarg Hods Sesap Pt dpaMose  Fosition | Rage (FRD) L) Fafrttn Detiig Nods Sacap Fis  Wupefodm  Fosition
Below 1GHz DATA
Meter Corrected . . .
Marker Fr?&tﬂ;cy Reading Det VULB9163_750 Below_1G[dB] DC Corr (dB) Reading ?d:k \L/I/r:‘nl; MZE; n Aé'mm)h '—:e‘r?‘h[ Polarity
(dBuY) (dBuV/m) | ( (Degs) cm)
1 34.074 41.15 Pk 16.2 -30.9 0 26.45 40 -13.55 0-360 300 H
2 76.075 50.66 Pk 13.1 -30 0 33.76 40 -6.24 0-360 200 H
3 216.046 415 Pk 16.9 -28.4 0 30 46.02 -16.02 0-360 200 H
4 33.783 52.76 Pk 16.1 -30.8 0 38.06 40 -1.94 0-360 100 \%
5 *74.911 52.21 Pk 13.4 -30.1 0 3551 40 -4.49 0-360 100 v
6 214.494 36.56 Pk 16.8 -28.2 0 25.16 43.52 -18.36 0-360 200 v
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
Radiated Emissions
Meter Corrected . . . .
Frmfz';cy Reading Det VULB9163_750 Below_1G[dB] DC Corr (dB) Reading %’;ﬁ\';'l'r:')‘ M(Z’g)'” "?Sem“;)h H(i'g;" Polarity
(dBuv) (dBuV/m) 9
33.783 46.05 Qp 16.1 -30.8 0 31.35 40 -8.65 202 101 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Qp - Quasi-Peak detector
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11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 B tor 56 560 to 46
0.5-5 56 46
5-30 G0 S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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11.1.1. AC Power Line

LINE 1 RESULTS

IBDJL SUWON Lab I’\C. S)—n:l.d Room 2821 Apr 2 18:26:29
Conducted RFI Uoltoge
Project No:4789841428
98—~ Cl ||J3mt.tName:5nmaumq
Config:EUT / AC Adopter
Mode:AC_Line DTS
gal Test by, 20882 / AC 120 U, 6@ Hz
- B
Y — - — T
u{ -
BB I
+ @
B 3 11
3 1] IR - 9 R ; ; E T
3 (O | : Ii 7‘
B E': il ‘II' ‘# Wi ”'QW
| ' ; | L ;\ IJ \ L i ww
LI AN « M " %Hn !
Al IR PILE I T y
' v ["‘n}." FRNIRTAY g ‘w f (J‘“ 'FMWI] ﬁ“hu‘ ' W‘ M
18- LAFARR S 't M’l L.
W |
s | 18 30
Frequency (MHz)
F:nge Mz REWABU Ref/Attn !)el/ﬂv; Mode 5»&!!7 Ptz 45upa/Hode Lube.\ Range (HHz) L. Ref/Ritn  Det/Avg Mode Sweap Fis  #Sups/Mode  Lebal
Trace Markers
Range 1: Phase L1 .15 - 30MHz
) CFR 47 CFR 47
Frequency Meter 101836 Wit o pg plos  COTECd LoCpART  Margin | FCCPART  Margin
Marker MHzZ Reading  Det n S(dB Reading 15 Class B dB 15 Class B dB
(MHz) (dBuv) EX_L1[dB] (dB) (dB(uVolts)) op (dB) " (dB)
1 228 36.91 Pk 9.8 2 46.91 62.52 -15.61 - -
2 .228 19.05 Av 9.8 2 29.05 - - 52.52 -23.47
3 375 32.42 Pk 9.9 2 42.52 58.39 -15.87 - -
4 378 15.36 Av 9.9 2 25.46 - - 48.32 -22.86
5 .759 28.5 Pk 9.9 2 38.6 56 -17.4 - -
6 753 18.07 Av 9.9 2 28.17 - - 46 -17.83
7 3.666 23.95 Pk 9.8 3 34.05 56 -21.95 - -
8 3.666 14.53 Av 9.8 .3 24.63 - - 46 -21.37
9 11.733 30.21 Pk 10 3 40.51 60 -19.49 - -
10 11.724 16.5 Av 10 3 26.8 - - 50 -23.2
11 14.841 31.42 Pk 10.1 4 41.92 60 -18.08 - -
12 14.844 14.97 Av 10.1 4 25.47 - - 50 -24.53
Pk - Peak detector
Av - Average detection
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LINE 2 RESULTS

IBQ_‘L SUWON Lok AC Shield Room 2021 Apr 2 18:26:29
Conducted RFI Uoltoge

Project No:47898414208
58 : Client Neme:Samsung
Config:EUT v AC Adapter
H Mode:AC_Line_DTS
8@y Test by 20882 / AC 120 U, 60 Hz

(dBlulalt=l) Phaose N

% " M”w WW@V \ i

}f&
=i
5=
“"%
= =
T—‘i‘

Frequercy (MHz)

Range (Mriz) REABU Ref/Attn  Det/fvg Mode Sueep Pt f5ups/Modz  Label Ronge (Miz) AL Ref/fitn  Det/fvg Mode Suep Fis  tSups/Mode Lobel
2:.75-38 o 87/18 Pl/y Bas w58 1/ARIT haze

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter . Corrected CFR 47 . CFR 47 .
Frequency . 101836_Wit CABLELOS . FCC PART Margin FCC PART Margin
Marker (MH2) Reading — Det oy g S(dB) Reading o cep (@B) 15 Class B (@B)
(dBuv) - (dB(uVolts))
QP AV
13 .228 35.14 Pk 9.8 2 45.14 62.52 -17.38 - -
14 .228 18.88 Av 9.8 2 28.88 - - 52.52 -23.64
15 .378 31.4 Pk 9.9 2 41.5 58.32 -16.82 - -
16 .378 15.59 Av 9.9 2 25.69 - - 48.32 -22.63
17 .753 29.04 Pk 9.9 2 39.14 56 -16.86 - -
18 .753 18.38 Av 9.9 2 28.48 - - 46 -17.52
19 3.651 27.45 Pk 9.8 .3 37.55 56 -18.45 - -
20 3.666 13.9 Av 9.8 .3 24 - - 46 -22
21 11.556 31.42 Pk 10 3 41.72 60 -18.28 - -
22 11.559 18.09 Av 10 .3 28.39 - - 50 -21.61
23 14.922 35.14 Pk 10.1 4 45.64 60 -14.36 - -
24 14.916 18.52 Av 10.1 4 29.02 - - 50 -20.98

Pk - Peak detector
Av - Average detection

END OF TEST REPORT
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